CETECOM™

Annex 1. Measurement diagrams to
TEST REPORT
No.: 17-1-0065901T60a

According to:

FCC Regulations
Part 15.205
Part 15.209
Part 15.407

ISED-Regulations
RSS-Gen, Issue 4
RSS-247, Issue 2

for
Bosch Car Multimedia GmbH

AIVIP32R0

FCC-ID: YBN-AIVIP32R0
IC: 9595A-AIVIP32R0
PMN: AIVIP32R0
HVIN: AIVIP32R0
FVIN: X128

Laboratory Accreditation and Listings

e vl &

Voluntary Controls for
Industry Canada Electromagnetic Emissions

EPAL o
“5imo®

&
Q,

( DAKKS

Deutsche Cuen
Akkreditierungsstelle Req. No.: 346202 Reg. No.:

S o MRA US-EU 0003 eg. No.: - R-2666 C-2914,
D-PL-12047 01 01 Reg. No.: 3462D-3 T-1967. G-301

@“ AUTHORIZED CT AUThorizedTM
Test Lab
Lab Code: 20011130-00

accredited according to DIN EN ISO/IEC 17025

CETECOM GmbH
Laboratory Radio Communications & Electromagnetic Compatibility
Im Teelbruch 116 « 45219 Essen * Germany
Registered in Essen, Germany, Reg. No.: HRB Essen 8984
Tel.: + 49 (0) 20 54 / 95 19-954 « Fax: + 49 (0) 20 54 / 95 19-964
E-mail: info@cetecom.com e Internet: www.cetecom.com

-

.
)

Page 1 of 408

The test results relate only to the individual items that have been tested. This report shall not be reproduced in parts without the
© Copyright: All rights reserved by CETECOM

written approval of the testing laboratory



Annex 1 to Test Report 17-00659T10a, Page 2 of 408 cs TECOM "

N A W W mw.
s .

ey

TABLE OF CONTENTS:

1. CONDUCTED RF-MEASUREMENTS .....ocoiiiiiiiiiteinieeeste ettt 3
1.1, 999% POWEK DANAWILN ......oovieii it sb et st te e ese et aeseesrenes 3
1.2, 26 dB DANAWIALN ...t bbbttt bbbt 27
1.3, MaXimUIM QUEPUL POWET ......eiueieiteiteite ettt ee sttt sttt et e e b et eb e e b e st e s e e e et e sbeeb e s b e eae et e aneenbeneenbesbeabeas 51
1.4. Peak POWET SPECIIAl HENSITY .......ciuiieieiieieie ettt bttt sb bbb e e saesbenbe b 76
1.5. DULY CYCIE MEASUIBIMENTS........eiviiieiiietieieeieiteste e ste e te et e e st e e st e st e s besbesteeseesee e etesbestesbesbeeteeseeneeseeseeneees 124

2. RADIATED FIELD STRENGTH MEASUREMENTS .....coiiiiiiierreeesise et 138
2.1. Radiated Field Strength Emissions — 9 KHZ t0 30 MHZ ..........cccoviieiiicie e 138
2.2. Radiated Field Strength Emissions — 30 MHZ t0 1 GHZ ......cc.covooiiiiiiiiicecce s 188
2.3. Radiated Field Strength EmIissions — 1 GHZ t0 7 GHZ .......c.coveoviie v 282
2.4. Radiated Field Strength Emissions — 7 GHZ t0 18 GHZ .........ccccoiiiiiiiiiieee e 309
2.5. Radiated Field Strength Emissions — 18 GHZ t0 40 GHZ .........ccooiiiiiiiiinee e 335

3. RADIATED BAND-EDGE MEASUREMENTS ...ttt s 360
3.1. Radiated Band Edge for 20MHz Bandwidth a, N, aC MOUE...........ccceiiiiiiiiiieie e 360
3.2. Radiated Band Edge for 40MHz Bandwidth N, aC MOGE...........ccoiiiiiiiiiiienee e 385
3.3. Radiated Band Edge for 80MHz Bandwidth aC MOGE..........ccccoiiiiiiiiiiiiiece e 401

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 3 of 408

1. Conducted RF-Measurements
1.1. 99% Power bandwidth

a-mode| 20MHz| ch048| 6Mbit
Occupied Channel Bandwidth 99% (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5240.000000 16.800000 5231.600000 5248.400000 | PASS
O__

Level in dBm

5220 5230 5240 5250 5260
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

CETECOM

N S ..
P T 4



Annex 1 to Test Report 17-00659T10a, Page 4 of 408 gs TECOM "

N S ..
T T

0 4 s

a-mode| 20MHz| ch064| 6Mbit
Occupied Channel Bandwidth 99% (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5320.000000 16.800000 5311.600000 5328.400000 | PASS

Level in dBm

5300 5310 5320 5330 5340
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 32 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.30 dB
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a-mode| 20MHz| ch140| 6Mbit

Occupied Channel Bandwidth 99% (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

CETECOM

N S ..
P T 4

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz2) (MHz) (MHz2) (MHz) (MHz) (MHz)
5700.000000 16.800000 5691.600000 5708.400000 | PASS
5__

S

m

©

£

2

3

-40T
} } } } } } i
5680 5690 5700 5710 5720
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.68000 GHz 5.68000 GHz
Stop Frequency 5.72000 GHz 5.72000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05dB 0.30dB
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a-mode| 20MHz| ch165| 6Mbit
Occupied Channel Bandwidth 99% (5825 MHz; 10 (10 dBm); 20 MHz)

CETECOM
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Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5825.000000 16.800000 5816.600000 5833.400000 | PASS

£

m

©

£

<

3

t t t t t t i
5805 5810 5820 5830 5840 5845
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 35/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05dB 0.30dB
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n-mode| 20MHz| ch048| MCSO0
Occupied Channel Bandwidth 99% (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5240.000000 18.000000 5231.000000 5249.000000 | PASS
oT

R [T Y

Level in dBm

18.000 MH2|

5220 5230 5240 5250 5260
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 27 [ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.30 dB
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n-mode| 20MHz| ch064| MCSO0
Occupied Channel Bandwidth 99% (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5320.000000 17.800000 5311.200000 5329.000000 | PASS
oT

Level in dBm

17.800 MHz

5300 5310 5320 5330 5340
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 24 [ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.30dB
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n-mode| 20MHz| ch140] MCSO0
Occupied Channel Bandwidth 99% (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5700.000000 18.000000 5691.000000 5709.000000 | PASS
10T
0__

: e e

Level in dBm

18.000 MHz

5680 5690 5700 5710 5720
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.68000 GHz 5.68000 GHz
Stop Frequency 5.72000 GHz 5.72000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 32 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30dB
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n-mode| 20MHz| ch165| MCSO0

Occupied Channel Bandwidth 99% (5825 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz2) (MHz) (MHz2) (MHz) (MHz) (MHz)
5825.000000 17.800000 5816.200000 5834.000000 | PASS
O__

S

m

o

£

<

3

17.800 MHz
t t t t t t t i
5805 5810 5820 5830 5840 5845
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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ac-mode| 20MHz| ch048| VHT_SS1_MCSO0

Occupied Channel Bandwidth 99% (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5240.000000 17.800000 5231.200000 5249.000000 | PASS

£

o

©

£

9

3

17.800 MHz
t t t t t t t i
5220 5230 5240 5250 5260
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 25 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.30 dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 20MHz| ch064| VHT_SS1_MCS0
Occupied Channel Bandwidth 99% (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5320.000000 17.800000 5311.200000 5329.000000 | PASS
ot

W

Level in dBm

17.800 MHz

5300 5310 5320 5330 5340
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.30 dB
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ac-mode| 20MHz| ch100] VHT_SS1_MCSO0

Occupied Channel Bandwidth 99% (5500 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5500.000000 17.800000 5491.200000 5509.000000 | PASS
O__

I T

Level in dBm

17.800 MHz

5480 5490 5500 5510 5520
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 36 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 20MHz| ch149] VHT_SS1_MCSO0

Occupied Channel Bandwidth 99% (5745 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

CETECOM

N S ..
P T 4

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz2) (MHz) (MHz2) (MHz) (MHz) (MHz)
5745.000000 17.800000 5736.200000 5754.000000 | PASS
0__

£

m

©

k=

[

2

17.800 MHz
t t t t t t t i
5725 5730 5740 5750 5760 5765
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz <=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 21/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.30dB
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n-mode| 40MHz| ch046] MCS1
Occupied Channel Bandwidth 99% (5230 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5230.000000 36.266666 5211.866667 5248.133333 | PASS
0__

S

m

©

£

g

3

; ; ; ; ; ; ; i
5190 5200 5220 5240 5260 5270
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 55 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.30dB
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n-mode| 40MHz| ch062| MCS3
Occupied Channel Bandwidth 99% (5310 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

CETECOM

N S ..
P T 4

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5310.000000 36.266666 5291.866667 5328.133333 | PASS
O__

=

m

o

£

[

3

30267 e
t t t t t t t i
5270 5280 5300 5320 5340 5350
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 61/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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n-mode| 40MHz| ch102| MCS1

Occupied Channel Bandwidth 99% (5510 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

CETECOM

N S ..
P T 4

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz2) (MHz) (MHz2) (MHz) (MHz) (MHz)
5510.000000 36.266666 5491.866667 5528.133333 | PASS
O__

S

m

o

£

<

4

36.267 MHz. |
t t t t t t t i
5470 5480 5500 5520 5540 5550
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 46 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.30dB
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n-mode| 40MHz| ch159] MCS5
Occupied Channel Bandwidth 99% (5795 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

CETECOM

N S ..
P T 4

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5795.000000 36.533333 5776.866667 5813.400000 | PASS
O__

S

m

o

£

2

3

36.533 MHz. |
} } } } } } } } i
5755 5780 5800 5820 5835
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 52 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.29dB 0.30dB
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ac-mode| 40MHz| ch046| VHT_SS1_MCS6
Occupied Channel Bandwidth 99% (5230 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

99 % Bandwidth

CETECOM

N S ..
P T 4

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5230.000000 36.266666 5211.866667 5248.133333 | PASS

£

m

©

£

<

]

36.267 MHZ
t t t t t t i
5190 5200 5220 5240 5260 5270
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 128 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10dB 0.30dB
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ac-mode| 40MHz| ch062| VHT_SS1_MCS6
Occupied Channel Bandwidth 99% (5310 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5310.000000 36.266666 5291.866667 5328.133333 | PASS
ot

WM

Level in dBm

36.267 MHz

5270 5280 5300 5320 5340 5350
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 84 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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ac-mode| 40MHz| ch134| VHT_SS1_MCS6
Occupied Channel Bandwidth 99% (5670 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5670.000000 36.266666 5651.866667 5688.133333 | PASS
ot

WM

Level in dBm

36.267 MHz

5630 5640 5660 5680 5700 5710
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.63000 GHz 5.63000 GHz
Stop Frequency 5.71000 GHz 5.71000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 74 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.30 dB
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ac-mode| 40MHz| ch159| VHT_SS1_MCS6
Occupied Channel Bandwidth 99% (5795 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5795.000000 36.266666 5776.866667 5813.133333 | PASS

Wwwm

Level in dBm

36.267 MHZ

5755 5780 5800 5820 5835
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz <=400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 69 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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ac-mode| 80MHz| ch042| VHT_SS1_MCS0
Occupied Channel Bandwidth 99% (5210 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5210.000000 76.410256 5172.051282 5248.461538 | PASS

MMMMW\’\W”V"M

Level in dBm

76.410 MHz

5130 5150 5200 5250 5290
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 500.000 kHz <=800.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 313 ~ 320
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 82 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.25dB 0.30dB
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ac-mode| 80MHz| ch058| VHT_SS1_MCS0
Occupied Channel Bandwidth 99% (5290 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5290.000000 76.923076 5251.538462 5328.461538 | PASS
5T
ot
S
m
o
£
[
3
Ta523 e |
} } } } i
5210 5250 5300 5350 5370
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 500.000 kHz <=800.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 313 ~ 320
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 69 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10dB 0.30dB
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ac-mode| 80MHz| ch122| VHT_SS1_MCS0
Occupied Channel Bandwidth 99% (5610 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5610.000000 76.923076 5571.538462 5648.461538 | PASS
ot

1o+ WNW\J\WW

Level in dBm

5530 5550 5600 5650 5690
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 500.000 kHz <=800.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 313 ~ 320
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 78 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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ac-mode| 80MHz| ch155| VHT_SS1_MCS0
Occupied Channel Bandwidth 99% (5775 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5775.000000 76.410256 5737.051282 5813.461538 | PASS
ot

Level in dBm

76.410 MHZ|

5695 5750 5800 5855
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 500.000 kHz <=800.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 313 ~ 320
Sweeptime 20.000 ms AUTO
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 79 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.30dB
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1.2. 26 dB bandwidth

a-mode| 20MHz| ch048| 6Mbit
Emission Bandwidth 26 dB (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz2) (MHz) (MHz) (MHz) Level
(dBm)
5240.000000 20.200000 5230.000000 5250.200000 -4.1 | PASS
o__
-10T
£ -20T1
m
© -
k=
0 -30T
g 1
-40T |
-50T
t t t t t t t
5220 5230 5240 5250 5260
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.01dB 0.30dB
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a-mode| 20MHz| ch064| 6Mbit
Emission Bandwidth 26 dB (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5320.000000 20.200000 5309.800000 5330.000000 -2.5 | PASS
o__
-10T
S
o -20T
©
£ 1
)
>
@ -30T
-40T 20200mH |
t t t t t t t |

5300 5310 5320 5330 5340
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 35/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.25 dB 0.30 dB
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a-mode| 20MHz| ch140| 6Mbit

Emission Bandwidth 26 dB (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5700.000000 21.800000 5688.600000 5710.400000 -2.0 | PASS
5T
o__
-10T
S
& 1
o
= 20t
[}
>
[} <4
-
_SO'W M
-40T
t t t t t t t |
5680 5690 5700 5710 5720

Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.68000 GHz 5.68000 GHz
Stop Frequency 5.72000 GHz 5.72000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07dB 0.30dB
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a-mode| 20MHz| ch165| 6Mbit

Emission Bandwidth 26 dB (5825 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5825.000000 20.200000 5815.000000 5835.200000 -2.9 | PASS
O__
-10T
E
o -20T
©
£ 1
©
>
()
-
t t t t t t t |

5805 5810 5820 5830 5840 5845
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 19/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05 dB 0.30 dB

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 31 of 408 gs TECOM "

N S ..
T T

0 4 s

n-mode| 20MHz| ch048| MCSO0
Emission Bandwidth 26 dB (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5240.000000 20.600000 5229.800000 5250.400000 -4.1 | PASS
ot
-10T
S
o -20T
©
£ N
©
>
o 30T
40t 20.600 MHz|
t t t t t t t i

5220 5230 5240 5250 5260
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 19 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30 dB
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n-mode| 20MHz| ch064| MCSO0

Emission Bandwidth 26 dB (5320 MHz; 10 (10 dBm); 20 MHz)

CETECOM
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Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5320.000000 20.600000 5309.800000 5330.400000 -2.9 | PASS
0__
-10T
S
a -20T
£ 1
©
& 30t
-
a0t 20.600 MHz
; ; ; ; ; ; ;
5300 5310 5320 5330 5340
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 22 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15dB 0.30dB
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n-mode| 20MHz| ch140] MCSO0
Emission Bandwidth 26 dB (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5700.000000 25.200000 5686.000000 5711.200000 -1.9 | PASS
10T
0__
S
o -10T
©
£ N
©
>
o 207
-SO-W il s M
t t t t t t t i
5680 5690 5700 5710 5720

Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.68000 GHz 5.68000 GHz
Stop Frequency 5.72000 GHz 5.72000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 22 [ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.30 dB
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n-mode| 20MHz| ch165| MCSO0

Emission Bandwidth 26 dB (5825 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5825.000000 20.600000 5814.800000 5835.400000 -2.9 | PASS
O__
-10T
E
o -20T
©
£ 1
©
3 1
8 -30
-40+ 20.600 MHz|
t t t t t t t |

5805 5810 5820 5830 5840 5845
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 26 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19dB 0.30 dB
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ac-mode| 20MHz| ch048| VHT_SS1_MCSO0

Emission Bandwidth 26 dB (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5240.000000 20.800000 5229.600000 5250.400000 -7.8 | PASS
-10T
-20T
£
o 1
©
= 301
¢
S -4
-40T
20.800 MHz
-50T
t t t t t t t i
5220 5230 5240 5250 5260
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 24 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.30dB
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ac-mode| 20MHz| ch064| VHT_SS1_MCS0

Emission Bandwidth 26 dB (5320 MHz; 10 (10 dBm); 20 MHz)

CETECOM

N S ..
P T 4

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5320.000000 20.800000 5309.600000 5330.400000 -6.6 | PASS
oT
-10T
£ -20T
m
-c -
£
o 30T
3 1
-40T
T 20.800 MHz
-50T
t t t t t t t
5300 5310 5320 5330 5340
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 26 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.30dB
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ac-mode| 20MHz| ch100] VHT_SS1_MCSO0

Emission Bandwidth 26 dB (5500 MHz; 10 (10 dBm); 20 MHz)

CETECOM

N S ..
T T

0 4 s

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5500.000000 20.800000 5489.600000 5510.400000 -49 | PASS |
oT
-10T
£ -20T
m
-c -
£
o 30T
3 1
-40T
1 20.800 MHz
-50T
t t t t t t t
5480 5490 5500 5510 5520
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 24 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.30dB
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ac-mode| 20MHz| ch149| VHT_SS1_MCS0
Emission Bandwidth 26 dB (5745 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5745.000000 20.600000 5734.800000 5755.400000 -6.0 | PASS
oT
-10T
£ -20T
m
© -
£
)
>
(0]
-
20.600 MHz
t t t t t t t |

5725 5730 5740 5750 5760 5765
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 201 ~ 200
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 17 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.30 dB
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n-mode| 40MHz| ch046] MCS1
Emission Bandwidth 26 dB (5230 MHz; 10,000 dBm; 40 MHZz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5230.000000 40.533334 5209.733333 5250.266667 -5.2 | PASS
0T
-10T
£
o 207
©
= 1
©
3 1
@ -30
_40-— 40.533 MHz |
} } } } } } } |

5190 5200 5220 5240 5260 5270
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 55 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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n-mode| 40MHz| ch062| MCS3
Emission Bandwidth 26 dB (5310 MHz; 10,000 dBm; 40 MHZz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5310.000000 40.266667 5289.733333 5330.000000 -3.7 | PASS
oT
-10T
S
o -20T
©
= N
©
>
o 30T
-40__ 40.267 MHz.
t t t t t t t i

5270 5280 5300 5320 5340 5350
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 58 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.30 dB
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n-mode| 40MHz| ch102| MCS1
Emission Bandwidth 26 dB (5510 MHz; 10,000 dBm; 40 MHZz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5510.000000 40.800000 5489.733333 5530.533333 -2.6 | PASS
0__
-10T
S
o -20T
©
£ 1
©
3 1
- M
_40__ 40.800 MHz. |
t t t t t t t |
5470 5480 5500 5520 5540 5550

Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 47 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09 dB 0.30 dB
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n-mode| 40MHz| ch159] MCS5
Emission Bandwidth 26 dB (5795 MHz; 10,000 dBm; 40 MHZz)

CETECOM "

N S ..
P T 4

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5795.000000 41.066667 5774.733333 5815.800000 -3.3 | PASS
O__
-10T
=
o -20T
£ 4
% 30T
-
-40T 42067z |
t t t t t t t
5755 5780 5800 5820 5835
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 51 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10dB 0.30dB
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ac-mode| 40MHz| ch046| VHT_SS1_MCS6

Emission Bandwidth 26 dB (5230 MHz; 10,000 dBm; 40 MHZz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5230.000000 41.066666 5209.466667 5250.533333 -8.3 | PASS
-10T
-20T
S
& 1
©
= 30T
g
2 -+
-40T
41.067 MHz
-5071%
t t t t t t |
5190 5200 5220 5240 5260 5270
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 112 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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ac-mode| 40MHz| ch062| VHT_SS1_MCS6
Emission Bandwidth 26 dB (5310 MHz; 10,000 dBm; 40 MHZz)

CETECOM "

N S ..
P T 4

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5310.000000 40.000000 5290.000000 5330.000000 -7.0 | PASS
-10T
-20T
S
@ 1
©
= 30T
g
3 -
-40T
T 40.000 MHz
-50T
t t t t t t i
5270 5280 5300 5320 5340 5350
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 76 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11 dB 0.30dB
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ac-mode| 40MHz| ch134| VHT_SS1_MCS6

Emission Bandwidth 26 dB (5670 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz2) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5670.000000 40.266667 5650.000000 5690.266667 -6.6 | PASS
0__
-10T
£ -20T
m
U -
£
Qo 30T
g 1L
-40T
-50T
t t t t t t t i
5630 5640 5660 5680 5700 5710
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.63000 GHz 5.63000 GHz
Stop Frequency 5.71000 GHz 5.71000 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 54 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.30dB
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ac-mode| 40MHz| ch159| VHT_SS1 MCS6
Emission Bandwidth 26 dB (5795 MHz; 10,000 dBm; 40 MHZz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5795.000000 40.266667 5775.000000 5815.266667 -7.4 | PASS
-10T
-20T
E
@ 1
©
= 30t
g
3 -4
-40T
40.267 MHz
-501
t t t t t t t t i
5755 5780 5800 5820 5835
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 301 ~ 267
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 85 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.03dB 0.30dB
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ac-mode| 80MHz| ch042| VHT_SS1_MCS0
Emission Bandwidth 26 dB (5210 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5210.000000 87.272728 5166.363636 5253.636364 -6.6 | PASS
oT
-10T
S
o -20T
o
£ 1
[J)
> 1
e -30
-40- W 87273 Wz | W\
t t t t t t i

5130 5150 5200 5250 5290
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 155 ~ 160
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 30/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.20 dB 0.30 dB
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ac-mode| 80MHz| ch058| VHT_SS1_MCS0
Emission Bandwidth 26 dB (5290 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5290.000000 87.272728 5246.363636 5333.636364 -1.5 | PASS
10T
o__
S
a -10T
£ 1
% 20T
-
_SO-W —lmm W
t t t t t t i
5210 5250 5300 5350 5370
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~800.000 kHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~ 160
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 50 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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ac-mode| 80MHz| ch122| VHT_SS1_MCS0
Emission Bandwidth 26 dB (5610 MHz; 9,000 dBm; 80 MHz)
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Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5610.000000 87.272728 5566.363636 5653.636364 -4.0 | PASS
0__
-10T
£
a -20T
£ 1
% 30T
-
-40-M e W
} } } } }
5530 5550 5600 5650 5690
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~800.000 kHz
VBW 3.000 MHz >= 3,000 MHz
SweepPoints 155 ~ 160
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 27 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.30dB
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ac-mode| 80MHz| ch155| VHT_SS1_MCS0
Emission Bandwidth 26 dB (5775 MHz; 9,000 dBm; 80 MHz)
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Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min | Limit Max Band Edge Left Band Edge Right Max Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) Level
(dBm)
5775.000000 86.233767 5732.402597 5818.636364 -6.0 | PASS
oT
-10T
S
[ -20T
£ 1
% 30T
-
W 86.234 MHz M~ A\
-401
t t t t t t
5695 5750 5800 5855
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~800.000 kHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~ 160
Sweeptime 20.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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1.3. Maximum output power

a-mode| 20MHz| ch048| 6Mbit

RF output power (5240 MHz; 10 (10 dBm); 20 MHz)

0 4 s

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5240.000000 5.5 24.0 5.5 41.248 | PASS

29T
20T
10T
g 1
© O-_
£ T
o -10T

> |

2 T 5.460 dBm
-20T
-30T
} } } } } } } } } } } } } } } +—
0 50 100 150 200 250 300 350 409,85
Time in ms
Gated Trace Overall EIRP Limit

CETECOM_TR17-1-0065901T60a-Al.docx



CETECOM

N S ..
T T

Annex 1 to Test Report 17-00659T10a, Page 52 of 408

0 4 s

a-mode| 20MHz| ch064| 6Mbit
RF output power (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5320.000000 6.3 24.0 6.3 41.289 | PASS
29T
201
107 — ]
,_.EQ £r
© oT
£ T
o -10T1
§ T 6.346 dBm.
-20T
-30T
} } } } } } } } } } } } } } } +—
0 50 100 150 200 250 300 350 409,84
Time in ms
Gated Trace Overall EIRP Limit
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a-mode| 20MHz| ch140| 6Mbit

RF output power (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)
5700.000000 7.7 24.0 7.7 41.275 | PASS
29T
20T
10T
E .l
8 0
£ T
o -10T1
§ - 7.738 dBm
-20T
-30T
t t t t t t t t t t t t t t t —
0 50 100 150 200 250 300 350 411,93
Time in ms
Gated Trace Overall EIRP Limit
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a-mode| 20MHz| ch165| 6Mbit

RF output power (5825 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)
5825.000000 6.7 24.0 6.7 41.288 | PASS
291
20T
10T
E oL
2 0
£ T
o -10T1 |
§ T 6.652 dBm
-20T
-30T
t t t t t t t t t t t t t t t —
0 50 100 150 200 250 300 350 409,84
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 20MHz| ch048| MCSO0

RF output power (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)

5240.000000 5.5 24.0 5.5 38.469 | PASS
29T
20T
10T
£ ol
g o0
£ T
o -10T7

>

2 T 5.523 dBm
-20T
-30T

t t t t t t t t t t t t t t —
0 50 100 150 200 250 300 350 383,88
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 20MHz| ch064| MCSO0

RF output power (5320 MHz; 10 (10 dBm); 20 MHz)

CETECOM
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0 4 s

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5320.000000 6.4 24.0 6.4 38.454 | PASS
297
20T
10T
g +
© 0-_
£ T
o -10T
§ + 6.443 dBrrl
-20T
-30T
; ; ; ; ; ; ; ; ; ; ; —
0 50 100 150 200 250 300 350
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 20MHz| ch140] MCSO0

RF output power (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)
5700.000000 7.6 24.0 7.6 38.470 | PASS
291
20T
0 i S S 7 I S E— S — R S S
E L
Q2 0
£ T
o -10T1
% 1 7.617 dBrr|
-20T
-30T
t t t t t t t t t t t t t t H
0 50 100 150 200 250 300 350 381,89
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 20MHz| ch165| MCSO0

RF output power (5825 MHz; 10 (10 dBm); 20 MHz)
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0 4 s

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)
5825.000000 6.7 24.0 6.7 38.426 | PASS
29T
20T
10T
£ ol
g o0
£ T
o -10T7
E + 6.680 dBm
-20T
-30T
t t t t t t t t t t t H
0 50 100 150 200 250 300 350 381,91
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 20MHz| ch048| VHT_SS1_MCSO0

RF output power (5240 MHz; 10 (10 dBm); 20 MHz)
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Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)
5240.000000 1.8 24.0 1.8 38.507 | PASS
291
20T
10T
E oF
2 0
£ T
§ -10T
3 20: 1.761 dBn|
-30T
t t t t t t t t t t t —
0 50 100 150 200 250 300 350 382,28
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 20MHz| ch064| VHT_SS1_MCS0

RF output power (5320 MHz; 10 (10 dBm); 20 MHz2)

CETECOM
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0 4 s

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

382,27

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max EIRP (%)
(dBm) | (dBm) | (dBm)
5320.000000 2.7 24.0 2.7 38.505 | PASS
291
20T
10T
E o
2 0
£ T
§ -10T
o T 2.699 dBrrl
-20T
-30T
t t t t t t t t t t t t —
0 50 100 150 200 250 300 350
Time in ms
Gated Trace Overall EIRP Limit

ac-mode| 20MHz| ch100| VHT_SS1 _MCS0
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0 4 s

RF output power (5500 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz2) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5500.000000 4.4 24.0 4.4 38.503 | PASS
297
20T
10T
% i I I I S I S S S E— S I I S S —
© 0-_
= T
o -10T1
>
3 T 4.436 dBrrl
-20T
-30T
f f f f f f f f f f f f f f —
0 50 100 150 200 250 300 350 384,22
Time in ms
Gated Trace Overall EIRP Limit

ac-mode| 20MHz| ch149] VHT_SS1_MCS0
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RF output power (5745 MHz; 10 (10 dBm); 20 MHz)
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Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz2) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5745.000000 34 24.0 34 38.503 | PASS
297
20T
10T
% 1
© 0-_
= T
© -10T
R 3.373 dBr
-20T
-30T
f f f f f f f f f f f —
0 50 100 150 200 250 300 350 382,25
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 40MHz| ch046| MCS1
RF output power (5230 MHz; 10,000 dBm; 40 MHz)
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0 4 s

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5230.000000 5.2 24.0 5.2 9.862 | PASS
297
20T
10T
g L
© 0-_
£ T
§ -10T
3 T 5.228 dBm |
-20T
-30T
} } } } } } } } } } } } } } —
0 10 20 30 40 50 60 70 80 90
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 40MHz| ch062| MCS3
RF output power (5310 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5310.000000 6.2 24.0 6.2 5.329 | PASS
297
20T
10T
g IS
© 0-_
£ T
o -10T
> - |
3 6.156 dBm
-20T
-30T
e . 1
0 5 10 15 20 25 30 35 40 45 50 52,92
Time in ms
Gated Trace Overall EIRP Limit
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n-mode| 40MHz| ch102| MCS1
RF output power (5510 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5510.000000 8.0 24.0 8.0 9.860 | PASS
297
20T
0 o e e e S S S S S B S B S A S S|
g 1
© O-_
£ T
o -10T
§ T 8.023 dBm |
-20T
-30T
; ; ; ; ; ; ; ; ; ; ; ; ; ; ; ; ; ; —
0 10 20 30 40 50 60 70 80 90 97,93
Time in ms
Gated Trace Overall EIRP Limit

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 66 of 408

CETECOM

N S ..
T T

n-mode| 40MHz| ch159] MCS5

RF output power (5795 MHz; 10,000 dBm; 40 MHz)

0 4 s

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5795.000000 6.6 24.0 6.6 3.063 | PASS
29T
20T
10T
£ ol
8 0
= T
@ -10T
> -
3 6.557 dBm
-20T
-30T
; ; ; ; ; ; ; ; ; —
0 5 10 15 20 25 30,581
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 40MHz| ch046| VHT_SS1_MCS6

0 4 s

RF output power (5230 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5230.000000 1.6 24.0 1.6 2.751 | PASS
297
20T
10T
g T - - -
© 0-_
£ T
© -10T
4 20: 1.563 dBn|
-30T
; ; ; ; ; ; ; ; ; ; i
0 5 10 15 20 25 27,329
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 40MHz| ch062| VHT_SS1_MCS6

RF output power (5310 MHz; 10,000 dBm; 40 MHz)

CETECOM
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0 4 s

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5310.000000 2.3 24.0 2.3 2.817 | PASS
291
20T
10T
g T —_ il
e} O-_
£ T
) -10T
3 20: 2.277 dBr
-30T
f f f f f f f f f —
0 5 10 15 20 25
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 40MHz| ch134| VHT_SS1 MCS6

0 4 s

RF output power (5670 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit Gated DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5670.000000 3.4 24.0 3.4 2.815 | PASS

297
20T
101
g 1
© 0-_
£ T
o -10T
> -

3 3.444 dBrr
-20T
-30T

} } } } } } } } } } H
0 5 10 15 20 25 27,968
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 40MHz| ch159| VHT_SS1_MCS6
RF output power (5795 MHz; 10,000 dBm; 40 MHz)
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Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5795.000000 25 24.0 25 2.817 | PASS
297
20T
10T
g 1
© 0-_
£ T
© -10T
g 20: 2.537 dBnf
-30T
; ; ; ; ; ; ; ; ; —
0 5 10 15 20 25
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 80MHz| ch042| VHT_SS1_MCS0
RF output power (5210 MHz; 9,000 dBm; 80 MHZz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5210.000000 1.4 24.0 1.4 9.187 | PASS
29T
20T
10T
£ .k
8 0
£ T
g -10T
3 4
_I 1.368 dBm

20+ 4|

-30T
f f f f f f f f f f f f f f f f f H
0 10 20 30 40 50 60 70 80 91,27
Time in ms
Gated Trace Overall EIRP Limit
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0 4 s

ac-mode| 80MHz| ch058| VHT_SS1_MCS0
RF output power (5290 MHz; 9,000 dBm; 80 MHZz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz2) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5290.000000 6.5 24.0 6.5 9.187 | PASS
29T
20T
10T
c% L T == r= 0 - - == - - = -y -  y— e e
°- 0T
£ 4
2 ot |
S 1 6.456 dBm
-20T
-30T
} } } } } } } } } } } } } } } } } H
0 10 20 30 40 50 60 70 80 91,27
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 80MHz| ch122| VHT_SS1_MCS0
RF output power (5610 MHz; 9,000 dBm; 80 MHZz)

Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5610.000000 4.1 24.0 4.1 9.187 | PASS
297
20T
10T
g 4 — . — —
© 0-_
£ T
© -10T
3 T 4.003 dBm |
-20T
-30T
; ; ; ; ; ; ; ; ; ; ; ; ; ; ; ; ; H
0 10 20 30 40 50 60 70 80 91,27
Time in ms
Gated Trace Overall EIRP Limit
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ac-mode| 80MHz| ch155| VHT_SS1_MCS0
RF output power (5775 MHz; 9,000 dBm; 80 MHZz)
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Test according to FCC title 47 part 15 815.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Gated Limit | Gated | DutyCycle Result
(MHz) RMS Max | EIRP (%)
(dBm) | (dBm) | (dBm)
5775.000000 25 24.0 25 9.188 | PASS
297
20T
10T
g 1
© 0-_
£ T
© -10T
4 20: 2.534 dBn
-30T
; ; ; ; ; ; ; ; ; ; —
0 10 20 40 50 70 80
Time in ms
Gated Trace Overall EIRP
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1.4. Peak Power Spectral density

a-mode| 20MHz| ch048| 6Mbit
Power Spectral Density (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max
(dBm)
5240.000000 5242.467532 -5.468 17.0 | PASS
Ports
Port Duty
Cycle
(%)
1] 41.291
20T
10T
S
M
o
£
[J)
>
(0]
-
t t t t t t t |

5230 5235 5240 5245 5250
Frequency in MHz

Limit Sum Level L PSD

PSD Connector 1
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—-50

F-90

-100

Center 5.24 GHz

Date: 21.JUN.2017 18:34:24

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 11/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.15dB 0.30dB
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a-mode| 20MHz| ch064| 6Mbit
Power Spectral Density (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5322.857143 -3.640 11.0 | PASS

Ports
Port Duty
Cycle
(%)
1| 41.290

Level in dBm

5310 5315 5320 5325 5330
Frequency in MHz

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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—-50

F-90

-100

Center 5.32 GHz

Date: 21.JUN.2017 19:11:39

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.31000 GHz 5.31000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 11/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.25dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM "

N S ..
T T

0 4 s
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a-mode| 20MHz| ch140| 6Mbit
Power Spectral Density (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max

(dBm)

5700.000000 5697.532468 -2.988 11.0 | PASS

Ports
Port Duty
Cycle
(%)
1| 41.327

Level in dBm

5690 5695 5700 5705 5710
Frequency in MHz

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 81 of 408

i

F-350

--90

-100

Center 5.7 GHz

Date: 21.JUN.2017 19:32:14

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.69000 GHz 5.69000 GHz
Stop Frequency 5.71000 GHz 5.71000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.26 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM

N S ..
T T

0 4 s
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a-mode| 20MHz| ch165| 6Mbit
Power Spectral Density (5825 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max

(dBm)

5825.000000 5827.467532 -7.177 30.0 | PASS

Ports
Port Duty
Cycle
(%)
1] 41.300

Level in dBm

5815 5820 5825 5830 5835
Frequency in MHz

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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—-50

F-100

-110

Center 5.825 GHz

Date: 21.JUN.2017 19:50:43

2 MHz/

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.81500 GHz 5.81500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 6 / max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.28 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span Z0 MHz

CETECOM "

N S ..
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n-mode| 20MHz| ch048| MCSO0
Power Spectral Density (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5242.597403 -5.584 17.0 | PASS
Ports
Port Duty
Cycle
(%)
1| 38473
25T
20T
10T
S
m -4
©
S ot
(]
>
2 1
-
-10T
-201
; ; ; ; ; ; ; i
5230 5235 5240 5245 5250
Frequency in MHz
Limit Sum Level ¢ pPsD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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F-350

--90

-100

Center 5.24 GHz

Date: 22.JUN.2017 23:09:59

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 7/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.21dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM

N S ..
P T 4
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n-mode| 20MHz| ch064| MCSO0
Power Spectral Density (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5322.467532 -4.113 11.0 | PASS
Ports
Port Duty
Cycle
(%)
1| 38481
25T
20T
10T
S
m -
©
£ ot
()
>
3 1
-
-10T
-201
f f f f f f f /
5310 5315 5320 5325 5330
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 87 of 408

—-50

F-90

-100

Center 5.32 GHz

Date: 22.JUN.2017 23:27:01

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.31000 GHz 5.31000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 10/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.14dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span Z0 MHz

CETECOM "

N S ..
P T 4
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T T

0 4 s

n-mode| 20MHz| ch140] MCSO0

Power Spectral Density (5700 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max
(dBm)
5700.000000 5697.532468 -3.319 11.0 | PASS
Ports
Port Duty
Cycle
(%)
1] 38481
25T
20T
101
S
m +4
©
< ot
[}
>
3 1
-
-10T
-207
t t t t t t t i
5690 5695 5700 5705 5710
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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F-350

--90

-100

Center 5.7 GHz

Date: 22.JUN.2017 23:43:15

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.69000 GHz 5.69000 GHz
Stop Frequency 5.71000 GHz 5.71000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.20dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM

N S ..
P T 4
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n-mode| 20MHz| ch165| MCSO0

Power Spectral Density (5825 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max

(dBm)

5825.000000 5827.467532 -7.189 30.0 | PASS

Ports

Port Duty
Cycle
(%)
1| 38.475

Level in dBm

5815 5820 5825 5830 5835
Frequency in MHz

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx



™
Annex 1 to Test Report 17-00659T10a, Page 91 of 408 gs ”‘OM

Ll i P et
T T

0 4 s

—-50

F-100

-110

Center 5.825 GHz 2 MHz/ Span 20 MHz

Date: 23.JUN.2017 00:00:24

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.81500 GHz 5.81500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 8/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.26 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 20MHz| ch048| VHT_SS1_MCSO0

Power Spectral Density (5240 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max
(dBm)
5240.000000 5237.012987 -9.483 17.0 | PASS
Ports
Port Duty
Cycle
(%)
1| 38543
20T
10T
&
© 0-_
£ 1
g
o -10T
-20T
t t t t t t t i
5230 5235 5240 5245 5250
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-50

F-100

-110

Center 5.24 GHz

Date: 23.JUN.2017 00:17:27

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.02 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM "

N S ..
P T 4
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ac-mode| 20MHz| ch064| VHT_SS1_MCS0
Power Spectral Density (5320 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5322.857143 -7.906 11.0 | PASS
Ports
Port Duty
Cycle
(%)
1| 38.543
20T
10T
&
© 0-_
£ 1
g
@ -107
-20T
; ; ; ; ; ; ; i
5310 5315 5320 5325 5330
Frequency in MHz
Limit Sum Level ¢ pPsD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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F-90

[--100

-110

Center 5.32 GHz

Date: 23.JUN.2017 00:33:52

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.31000 GHz 5.31000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.02 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM

N S ..
P T 4
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T T

0 4 s

ac-mode| 20MHz| ch100] VHT_SS1_MCSO0

Power Spectral Density (5500 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max
(dBm)
5500.000000 5502.597403 -6.456 11.0 | PASS
Ports
Port Duty
Cycle
(%)
1] 38541
20T
10T
&
© 0T
£ 1
3
2 -10T
-2077
f f f f f f f |
5490 5495 5500 5505 5510
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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i

F-90

[--100

-110

Center 5.5 GHz

Date: 23.JUN.2017 00:53:27

2 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 155 ~40
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.13dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 20 MHz

CETECOM

N S ..
T T
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ac-mode| 20MHz| ch149] VHT_SS1_MCSO0

Power Spectral Density (5745 MHz; 10 (10 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max

(dBm)

5745.000000 5747.597403 -10.887 30.0 | PASS

Ports

Port Duty
Cycle
(%)
1| 38.542

Level in dBm
o
}

5735 5740 5745 5750 5755
Frequency in MHz

Limit Sum Level L PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

I | [
‘ \
F-100
=110
Center 5.745 GHz 2 MHz/ Span 20 MHz
Date: 23.JUN.2017 01:10:27
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 6 / max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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n-mode| 40MHz| ch046] MCS1

Power Spectral Density (5230 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max

(dBm)

5230.000000 5235.714286 -8.194 17.0 | PASS

Ports

Port | Duty
Cycle
(%)
1] 9.899

Level in dBm

5210 5220 5230 5240 5250
Frequency in MHz

Limit Sum Level L PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-50

F-100

-110

Center 5.23 GHz

Date: 21.JUN.2017 20:18:16

4 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 15/ max. 15 max. 15
Stable 0/3 3
Max Stable Difference 0.49 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 40 MHz

CETECOM "

N S ..
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n-mode| 40MHz| ch062| MCS3

Power Spectral Density (5310 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max
(dBm)

5310.000000 5315.194805 -7.044 11.0 | PASS

Ports

Port | Duty
Cycle
(%)
1 5.371

Level in dBm

5290 5300 5310 5320 5330
Frequency in MHz

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-50

F-100

-110

Center 5.31 GHz

Date: 21.JUN.2017 21:25:02

4 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.29000 GHz 5.29000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 15/ max. 15 max. 15
Stable 0/3 3
Max Stable Difference 0.67 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx

Span 40 MHz

CETECOM "

N S ..
P T 4
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n-mode| 40MHz| ch102| MCS1
Power Spectral Density (5510 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5510.000000 5514.935065 -5.349 11.0 | PASS

Ports
Port Duty
Cycle
(%)
1] 9.899

Level in dBm

5490 5500 5510 5520 5530
Frequency in MHz

Sum Level L 2 PSD

Limit

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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—-50

F-90

-100

Center 5.51 GHz

Date: 21.JUN.2017 22:27:55

4 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level 0.000 dBm 0.000 dBm
Attenuation 25.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 15/ max. 15 max. 15
Stable 0/3 3
Max Stable Difference 0.44 dB 0.30dB
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n-mode| 40MHz| ch159] MCS5
Power Spectral Density (5795 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5795.000000 5799.935065 -9.567 30.0 | PASS

Ports

Port Duty
Cycle
(%)
1 3.100

Level in dBm
o
}

5775 5780 5790 5800 5810 5815
Frequency in MHz

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm Attt 15 4B

—-50

F-100

-110

Center 5.795 GHz 4 MHz/ Span 40 MHz

Date: 21.JUN.2017 23:24:36

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.77500 GHz 5.77500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 155 ~ 160
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 15/ max. 15 max. 15
Stable 0/3 3
Max Stable Difference 0.69 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 40MHz| ch046| VHT_SS1_MCS6
Power Spectral Density (5230 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5230.000000 5246.363636 -11.856 17.0 | PASS

Ports
Port Duty
Cycle
(%)
1] 2790

Level in dBm

5210 5220 5230 5240 5250
Frequency in MHz

Sum Level L 2 PSD

Limit

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-90

[--100

-110

Center 5.23 GHz

Date: 22.JUN.2017 19:03:23

4 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~80
Sweeptime 3.100 s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 15/ max. 15 max. 15
Stable 1/3 3
Max Stable Difference 0.22dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 40MHz| ch062| VHT_SS1_MCS6
Power Spectral Density (5310 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5310.000000 5314.935065 -11.181 11.0 | PASS

Ports
Port Duty
Cycle
(%)
1] 2.856

Level in dBm

5290 5300 5310 5320 5330
Frequency in MHz

Sum Level L 2 PSD

Limit

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-50

F-100

-110

Center 5.31 GHz

Date: 22.JUN.2017 21:14:31

4 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.29000 GHz 5.29000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 8/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.10dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 40MHz| ch134| VHT_SS1_MCS6
Power Spectral Density (5670 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5670.000000 5673.376623 -10.824 11.0 | PASS

Ports
Port Duty
Cycle
(%)
1 2.855

Level in dBm

5650 5660 5670 5680 5690
Frequency in MHz

Sum Level L 2 PSD

Limit

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-50

F-100

-110

Center 5.67 GHz

Date: 22.JUN.2017 20:14:51

4 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.65000 GHz 5.65000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~80
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 5/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.14dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 40MHz| ch159| VHT_SS1 MCS6
Power Spectral Density (5795 MHz; 10,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5789.805195 -14.403 30.0 | PASS
Ports
Port Duty
Cycle
(%)
1 2.857
35T
30
20T
e 1°T
us)
© 0T
£ 4
2 .10t
o i
-
-207
-307
-401
} } } } } } } i
5775 5780 5790 5800 5810 5815
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

—-90

[--100

-110

Center 5.795 GHz

Date: 22.JUN.2017 22:20:30

4 MHz/

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.77500 GHz 5.77500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 155 ~ 160
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 8/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.19dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 80MHz| ch042| VHT_SS1_MCS0
Power Spectral Density (5210 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5227.662338 -15.769 17.0 | PASS
Ports
Port Duty
Cycle
(%)
1 9.227
20T
10T
e 0T
o 1
©
= -10T
g 1 *
()
~ 20t AV
-301
f f f f f f f |
5170 5180 5200 5220 5240 5250
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

-10
i
——S0
F-100
-110
Center 5.21 GHz 8 MHz/ Span 80 MHz

Date: 22.JUN.2017 00:18:09

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.25000 GHz 5.25000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~ 160
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 5/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.10dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 80MHz| ch058] VHT_SS1_MCSO0

Power Spectral Density (5290 MHz; 9,000 dBm; 80 MHZz)

Test according to FCC title 47 part 15 §15.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz2) (MHz) (dBm) Max
(dBm)
5290.000000 5323.766234 -10.970 11.0 | PASS
Ports
Port | Duty
Cycle
(%)
1 9.226
15T
10T
O__
S
m -
o
= 10T
()
>
3 1
-
-20T]
-307
t t t t t t t i
5250 5260 5280 5300 5320 5330
Frequency in MHz
Limit Sum Level L 4 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

F-90

F-100

-110

Center 5.29 GHz

Date: 5.JUL.2017 16:18:34

8 MHz/

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~ 160
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.05dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 80MHz| ch122| VHT_SS1 MCS0
Power Spectral Density (5610 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5612.597403 -13.333 11.0 | PASS
Ports
Port Duty
Cycle
(%)
1 9.226
15T
10T
0__
S
m -
©
= -10T
(]
>
3 1 —— r‘ D— —
-
-20T
-301
f f f f f f f |
5570 5580 5600 5620 5640 5650
Frequency in MHz
Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 10 dBm

|
™ ””_\\
F-100
=110
Center 5.61 GHz 8 MHz/ Span 80 MHz
Date: 22.JUN.2017 08:43:22
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.57000 GHz 5.57000 GHz
Stop Frequency 5.65000 GHz 5.65000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 155 ~ 160
Sweeptime 3.100s 3.100s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 15.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 13/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.01dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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ac-mode| 80MHz| ch155| VHT_SS1_MCS0
Power Spectral Density (5775 MHz; 9,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5775.000000 5811.410256 -17.906 30.0 | PASS

Ports
Port Duty
Cycle
(%)
1] 9227

=
<
T

Level in dBm

-207

=

5735 5760 5780 5800 5815
Frequency in MHz

-307

-401

Limit Sum Level L 2 PSD

PSD Connector 1

CETECOM_TR17-1-0065901T60a-Al.docx
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Ref 20 dBm

(——100
F-110
=120
Center 5.775 GHz 8 MHz/ Span 80 MHz
Date: 22.JUN.2017 15:25:30
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 313 ~ 320
Sweeptime 6.400 s 6.260 s
Reference Level -20.000 dBm -20.000 dBm
Attenuation 5.000 dB AUTO
Detector RMS RMS
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 7/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30dB

CETECOM_TR17-1-0065901T60a-Al.docx
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1.5. Duty Cycle Measurements

RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -8.58 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 5.867949 ms
20 Markgr 1 [T1(]
-9.22 dBm
10 955.128205 us
Markgr 2 [T1][] SGL
1 PKIg -8.29 dBm
CLRWR Iy} 3 051282 ms

—-30

3DB
—-40

—-50

—-60

—-70

-80

Center 5.24 GHz 1 ms/

Plot 1: 11a 20MHz | 6 Mbit|48

@ RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 4.59 dBm

Ref 20 dBm Att 45 dB SWT 10 ms 6.561699 ms

20 Markgr 1 [T1(]
.36 dBm
1.554872 ms

3 Markgr 2 [T1][] SGL

* A\ 4
2 1.84 dBm
CLRWRES 2 lgadg09

—10 T

TDF

—-20

—-30

3DB
—-40

—-50

—-60

—-70

-80

Center 5.32 GHz 1 ms/

Plot 2: 11a 20MHz | 6 Mbit|64

CETECOM_TR17-1-0065901T60a-Al.docx
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<é§> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 7.77 dBm
Ref 20 dBm Att 45 dB SWT 9 ms 6.036859 ms
20 Markgr 1 [T1(]
T-89 dBm
oL 3 634.61%385 us
C M n|2 1 SGL
* F«WWMMNW“ B_78 dBm
" N P
TDF
—-20
—-30
3DB
- -40
—-50
—-60
—-70
-80
Center 5.7 GHz 900 us/
Plot 3: 11a 20MHz | 6 Mbit|140
® RBW 20 MHz Marker 1 [T1 ]
“VBW 30 MHz 6.55 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 240.384615 us
20 Markgr 2 [T1(]
%_.07 dBm
10 3 2.304872 ms
2 M arkdgr 3 [T1]] SGL
1 Pl 1.94 dBm
CLRWR | 538589 me
TDF
—+10
—-20
—-30
3DB
-40
—-50
—-60
--70
-80
Center 5.825 GHz 1 ms/

Plot 4: 11a 20MHz | 6 Mbit|165

CETECOM_TR17-1-0065901T60a-Al.docx
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<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 3.82 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 6.583333 ms
20 Markgr 1 [T1(]
3.24 dBm
10 1.857372 ms
1 Markgr 2 [T1(] SGL
I - WWW"‘“ 2.08 dBnm
CLRWR _C ’)_Qf\ 2992
TDF
—-10
—-20
—-30
3DB
+-40
—-50
—-60
—-70
-80
Center 5.24 GHz 1 ms/
11n 20MHz | MCS 0}48
@ RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 2.98 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 5.837340 ms
20 Markgr 1 [T1]|]
2.11 dBm
10 368.974359 us
3 Markgr 2 [T1]|] SGL
1 PKi M v 1.61 dBm
CLRWR _c ] 1 _’.}I'\E 200 o
TDF
—-20
—-30
3DB
—-40
—-50
—-60
—-70
-80
Center 5.32 GHz 1 ms/

11n 20MHz | MCS 0[64

CETECOM_TR17-1-0065901T60a-Al.docx



™
Annex 1 to Test Report 17-00659T10a, Page 127 of 408 cs ”‘OM

<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 5.53 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 6.843750 ms
20 Markgr 1 [T1]]
.90 dBm
L10 . - 945.512821 us
2 111 SGL
T - Py |
CLRWR o 2 9979436 m
TDF
+-20
+-30
3DB
+-40
+-50
+-60
+-70
-80
Center 5.7 GHz 1 ms/

11n 20MHz | MCS 0|140

<§§> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 4_.52 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 6.308494 ms
20 Marker 1 [T1]|]
5%.72 dBm
10 653.846154 us
I 2
v rkear 2 [T1(] SGL
1 PRl %.13 dBm
CLRWR Lo 2 606955 ms
TDF
—-10
—-20
—-30
3DB
—-40
—-50
—-60
—-70
-80
Center 5.825 GHz 1 ms/

11n 20MHz | MCS 0|165

CETECOM_TR17-1-0065901T60a-Al.docx
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<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 0.32 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 6.519231 ms
20 Markgr 1 [T1]]
-1.08 dBm
10 1.376603 ms
Markgr 2 [T1(] SGL
1 PR 5 3 -¢.47 dBm
L0 Y. 220513
TDF
—-10
—-20
—--30
3DB
—--40
—-50
—-60
—--70
-80
Center 5.24 GHz 1 ms/
1lac 20MHz | VHT_SS1_MCS0[48
<é§> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -1.69 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 5.773237 ms
20 Markgr 1 [T1(]
-4.12 dBm
10 641.410256 us
Markgr 2 [T1](] SGL
> -2.14 dBm
_0 3 1 1 _CQ 21 m
TDF
il | Rl | Ao
--20
--30
3DB
--40
--50
--60
--70
-80
Center 5.32 GHz 1 ms/

11ac 20MHz | VHT_SS1_MCS0|64

CETECOM_TR17-1-0065901T60a-Al.docx
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<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 4.85 dBm
Ref 20 dBm Att 45 dB SWT 9 ms 6.065705 ms
20 Markgr 1 [T1(]
1.75 dBm
10 937.500000 us
2 3 Markdr 2 [T1|1 SGL
1 P 3.68 dBm
.
i
TDF
—-10 1
—-20
—-30
3DB
—-40
—-50
—-60
—-70
-80
Center 5.5 GHz 900 ps/
1lac 20MHz | VHT_SS1_MCSO0|100
<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -0.95 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 5.898718 ms
20 Markgr 1 [T1(]
-(0.50 dBm
10 753.20%128 us
Markgr 2 [T1(] SGL
- N 5 -1.56 dBm
" 2 . 2 codoos e
TDF
—-10 1
—-20
—-30
3DB
--40
—-50
—-60
—-70
-80
Center 5.745 GHz 1 ms/

11ac 20MHz | VHT_SS1_MCS0|149

CETECOM_TR17-1-0065901T60a-Al.docx
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<§§> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 0.86 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.258974 ms
20 Markgr 1 [T1(]
-¢.77 dBm
—10 448.717949 us
Markgr 2 [T1(] SGL
1 P 2 3 1.26 dBm
" + aolone o
TDF
—;10
—-20
—-30
3DB
—--40
—-50
—-60
—-70
-80
Center 5.23 GHz 800 us/
11n 40MHz | MCS1 | 46
® RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 3.54 dBm
Ref 20 dBm Att 45 dB SWT 10 ms 5.753205 ms
20 Markgr 1 [T1(]
3.69 dBm
10 930.384615 us
1 3 Markgr 2 [T1(] SGL
* MM% 2.08 dBm
o | 1_853750 m
TDF
—-10
—-20
—-30
3DB
-40
—-50
—-60
—-70
-80
Center 5.31 GHz 1 ms/

11n 40MHz | MCS3 | 62
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<é§> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 4.98 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.269231 ms
20 Markgr 1 [T1]]
.70 dBm
10 1.04%769 ms
1 2 3 Markdr 2 [T1]] SGL
" P e
TDF
--20
--30
3DB
--40
--50
--60
--70
-80
Center 5.51 GHz 800 us/
11n 40MHz | MCS1 | 102
@ RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 1.99 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 4.653846 ms
20 Markgr 1 [T1(]
1.32 dBm
10 206.769231 us
Markgr 2 [T1](] SGL
4_.60 dBm
1 _’Il:E Q0 mo
TDF

—-30

--40

—-50

—-60

—-70

-80

Center 5.795 GHz 800 us/

11n 40MHz | MCS5 | 15
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<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -0.94 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.579487 ms
20 Markgr 1 [T1(]
-¢.69 dBm
10 423.076923 us
Markgr 2 [T1(] SGL
1 P N -3.13 dBm
- . . 1L ocdooe w
TDF
—-10 ‘
—-20
—-30
3DB
—-40
—-50
—-60
—-70
-80
Center 5.23 GHz 800 us/

11ac 40MHz | VHT_SS1_MCS6}46

@ RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -1.51 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.435897 ms
20 Markgr 1 [T1]]
-1.99 dBm
10 276.538462 us
Markdr 2 [T1(] SGL

-4.68 dBm

1 1 228545 oo

TDF

bAbIHAP

—-30

3DB

--40

—-50

—-60

--70

-80

Center 5.31 GHz 800 us/

11ac 40MHz | VHT_SS1_MCS6|62
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<é%> RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 1.19 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.397436 ms
20 Markgr 1 [T1(]
1.16 dBm
10 263.487179 us
Markgr 2 [T1(] SGL

-0.51 dBm

11874093 m

T T

TDF

—-30
3DB
40
—-50
—-60
—-70
-80
Center 5.67 GHz 800 us/
11ac 40MHz | VHT_SS1_MCS6|134
® RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz 0.95 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.487179 ms
20 Markgr 1 [T1(]
-1.17 dBm
10 322.153846 us
Markgr 2 [T1](] SGL
-¢.81 dBm
1 _’) | Q Mo
TDF

—-30

--40

—-50

—-60

—-70

-80

Center 5.795 GHz 800 us/

11ac 40MHz | VHT_SS1_MCS6|159
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® RBW 20 MHz Marker 3 [T1 ]
“VBW 30 MHz -5.02 dBm
Ref 20 dBm Att 45 dB SWT 8 ms 5.820513 ms
20 Markgr 1 [T1(]
-4_05 dBm
10 666.666667 us
Markgr 2 [T1(] SGL
- -5.99 dBm
_C 1 _’IQ{' 154 mc
1 > 3
’ TDF
20
—-30
3DB
—-40
50
—-60
—-70
-80
Center 5.21 GHz 800 pus/
1lac 80MHz | VHT_SS1MCS0 | 42
<§%> RBW 20 MHz Marker 3 [T1 ]
“VBW 30 MHz -4.99 dBm
Ref 20 dBm Att 45 dB SWT 7 ms 6.020833 ms
20 Markgr 1 [T1(]
-2.29 dBm
10 865.384615 us
Markgr 2 [T1](] SGL
1 PKg -3.76 dBm
Lo 1 1293615 m
TDF
+-20
+-30
3DB
--40
+-50
--60
+-70
-80
Center 5.29 GHz 700 ps/

11ac 80MHz | VHT_SSIMCSO | 58
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% RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -3.86 dBm
Ref 20 dBm Att 45 dB SWT 7 ms 5.291667 ms
20 Markgr 1 [T1|]
-4 .02 dBm
10 147.438897 us
Markgr 2 [T1(] SGL
1 P -¢.80 dBm
- 1 RI‘\O_’.}’)!‘ 512 Ho
TDF
—-20
—-30
3DB
—--40
—-50
—-60
—-70
-80
Center 5.61 GHz 700 ps/
1lac 80MHz | VHT_SS1IMCSO | 122
® RBW 20 MHz Marker 3 [T1 ]
*VBW 30 MHz -5.68 dBm
Ref 20 dBm Att 45 dB SWT 7 ms 5.729167 ms
20 Markgr 1 [T1(]
-4 .67 dBm
10 573.717949 us
Markdr 2 [T1(] SGL
* -4.45 dBm
CLRWR _G 1 _n';c 602 mc
TDF
—-10
—-20
—-30
3DB
-40
—-50
—-60
--70
-80
Center 5.775 GHz 700 ps/

11ac 80MHz | VHT_SSIMCSO | 155
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2. Radiated Field Strength Measurements
2.1. Radiated Field Strength Emissions — 9 kHz to 30 MHz

Diagram No. 2.01a_ WLAN_ac_mode_80MHz_ch42_standing

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:

Date: 13.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
1lac 80MHz | VHT_SS1IMCSO0 | 42
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Comments: -
Full Spectrum
60T
ECC15.209 Magnetic Field
18,610000 MHz
15,478 dBuV/m
v
£ 1ot
= 1,298000 MHz
% T -2,664 dBuV/m
e 0T %
5 1
3
3 -107 17,000 kHz
722,014 dBpv/im
-20T v
-30T
-401
-50T
t t t t t t t t t t t t t i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 2.01b_WLAN_ac_mode_80MHz_ch42_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

0T

Level in dBuVv/m

-107 17,160 kHz
121,239-dBpv/im

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
1lac 80MHz | VHT_SS1IMCSO0 | 42
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magneticl_Field

18,154000-MHz

-20T v 15,408 dBuV/m
T 52,840 kHz

30t -36,183 dBuVv/m
T v

-40T

-50T

t t t t t t t t — t t —

9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 2.02a_ WLAN_ac_mode_80MHz_ch58_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
1lac 80MHz | VHT_SS1MCSO0 | 58
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magneticl_Field

E ..l
s 10 1,318000 MHz
g T -2,664 dBPV/m
c OT v
= 1
>
® 101 17,160 kHz
121,359 dBuV/m
20t v
T 52,840 kHz
30+ -36,103 dBuV/m
r v
-401
50t
— : — : — : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 2.02b_WLAN_ac_mode_80MHz_ch58_laying

Date: 14.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: Klv

Operating conditions: 1lac 80MHz | VHT_SS1MCSO | 58

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

ECC15.209 _Magneticl_Field

v
E
>
= 4
m
o
e 0T 17,890000 MHz
T T 14,698 dBpV/m
8 -107 17,080 kHz
421,961 dBpV/m
201 v
+ 52,760 kHz
30+ -36,083 dBuV/m
T v
-401
501
—t : : —t : : —t : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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Diagram No. 2.03a_ WLAN_ac_mode_80MHz_ch106_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 14.06.2017 Page 1 of 1

CETECOM

N S ..
T T

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
1lac 80MHz | VHT_SS1MCSO0 | 106
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

E
Z2 1,070000 MHz
a -3,569 dBuv/m
£ oT v
s+
3 10+
= 107 17,160 kHz
322,389 dBpv/m
-20T v
T 52,760 kHz
30+ -36,143 dBuV/m
T v
-40
-50T
—t : : —t : : : : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx

Frequency in Hz
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Diagram No. 2.03b_WLAN_ac_mode_80MHz_ch106_laying

Date: 14.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: Klv

Operating conditions: 1lac 80MHz | VHT_SS1MCSO | 106

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

ECC15.209 Magneticl_Field

21,242000 MHz
15,321 dBuv/m

0T

Level in dBuVv/m

-10T17,080 kHz
121,981 dBpV/m
20t

V 134,360 kHz
T -32,677 dBuV/m
-30T v
407
50T
—t f f —t f f —t f f —
ok 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

Frequency in Hz

CETECOM_TR17-1-0065901T60a-Al.docx
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2.04a_ WLAN_ac_mode 80MHz_ch122 standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

-101T 17,080 kHz
222,181 dBuV/m

-20T

Level in dBuV/m

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

MBe
11ac 80MHz | VHT_SS1IMCSO0 | 122
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

1,266000 MHz
-2,765 dBpV/m

v

| V| 35,880 kHz
-34,516 dBPV/m
30T
4 v
-40t1
50T
—t+—
9K 20 30 50

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 2.04b_WLAN_ac_mode_80MHz_ch138 laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:

Operating conditions:
Power during tests:

EUT Information

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
1lac 80MHz | VHT_SS1IMCSO0 | 138
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T

Level in dBuV/m

-201
301
-40t

-50T

ECC15.209 _Magneticl_Field

1,254000 MHz
-3,905 dBuV/m
v

| 17,080 kHz
21,881 dBuV/m
B \%

34,280 kHz
-31,126-dBpV/m

\%

9k

20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
Frequency in Hz
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2.05a_ WLAN_ac_mode 80MHz_ch155 standing

Date: 15.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: MBe

Operating conditions: 1lac 80MHz | VHT_SS1MCSO | 155

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

ECC15.209 _Magneticl_Field

=
S 107 1,258000 MHz
a T -3,125 dBuv/m
©
e 07T v
s T
>
8 -107 17,080 kHz
122,941 dBuV/m
20T v 34,120kHz
+ -32,674 dBuv/m
-30T v
-40F
50T
—t } } —t } } —t } } —
9k 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

Frequency in Hz
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Diagram No. 2.05b_ WLAN_ac_mode_80MHz_ch155 laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:

Operating conditions:
Power during tests:

EUT Information

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
1lac 80MHz | VHT_SS1MCSO | 155
12V DC, 110V/60Hz, full loaded batteries

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
501
) FCC15.209_Magnetic |Field
407
30T
20T
4 v
S 1
S 10
=3 4
g
e 07T
5 1
>
© -10T 17,000 kHz
421,404 dBuV/m
20T v 33,960 kHz 16,086000 MHz
1 -31,141 dBpV/m 15,329 dBuVv/m
-301 v
-40T
-50T
t t t t t t t t t t t t t i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx

Frequency in Hz



Annex 1 to Test Report 17-00659T10a, Page 148 of 408

CETECOM

Diagram No. 2.06a_ WLAN_ac_mode_40MHz_ch46_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-20+ 17,000 kHz
430,914 dBpV/m

-30T \%

-0

-50T

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarization

Bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
11n 40MHz | MCSL1 | 46
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

150,000 kHz

-37,875 dBpVv/m

v

19,710000 MHz
16,182 dBuVv/m

9k 20 30 50

CETECOM_TR17-1-0065901T60a-Al.docx
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Frequency in Hz
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Diagram No. 2.06b_WLAN_ac_mode_40MHz_ch46_laying

Test description:
Test site and distance:

Date: 15.06.2017  Page 1 of 1
Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Version of Testsoftware: EMC32 V9.25.0

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:

Operating conditions:
Power during tests:

EUT Information

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
11n 40MHz | MCSL1 | 46
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T

FCC15.209 Magnetic! Field

v
£
>
3 4
3
e OT
T 7T 16,154000 MHz
2 .101 16,920 kHz 15,363 dBpV/m
421,197 dBuV/m
-20T V133,960 kHz
+ -32,081 dBuV/m
-30T v
-40T
50T
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Frequency in Hz
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Diagram No. 2.07a_ WLAN_ac_mode_40MHz_ch62_standing

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
11n 40MHz | MCS3 | 62
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

£
Z2 1,282000 MHz
Q -2,884 dBuv/m
e 0T v
s 4+
>
3 -107 17,000 kHz
420,734 dBpv/m
20T \'2
1 33,960 kHz
30t 31,701 dByv/m
-401
50T
—t : : —t : : —t : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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Diagram No. 2.07b_WLAN_ac_mode_40MHz_ch62_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv
11n 40MHz | MCS3 | 62
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

16,230000 MHz
15,138 dBuVv/im

E
S
= 4
g
e 0T
s 1
@ .10+ 17,000 kHz
120,734 dBuV/m
20t V33,960 kHz
+ -31,701 dBuV/m
-30t v
-40T
50T
— :
9k 20 30 50
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2.08a_WLAN_n_mode_40MHz_ch102_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

Date: 15.06.2017  Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

MBe
11n 40MHz | MCS1 | 102
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209 Magnetic! Field

9k 20 30 50
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2.08b_WLAN_n_mode_40MHz_ch102_laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:

Operating conditions:
Power during tests:

EUT Information

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

SLo
11n 40MHz | MCS1 | 102
15v DC

15,738000 MHz
16,419 dBu\m

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
487
F 09 Magnetic_Field
40T
30T
20T
10T
£ of
> 4
o
° -10T1
£ 1 17,080 kHz
(5] -
S 20t ;1,721 dBuV/m
— -
-30T
-40T
-50T
-60T
T —t : : —t : : —t
9k 20 30 50 100k 200 300 500 1M 2M 3M

Frequency in Hz
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Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

-10T

Level in dBpuV/m

-30T

4 17,080 kHz

22,041 dBuVv/im
T \ 34,040 kHz

2.09a_ WLAN_n_mode 40MHz ch151 standing

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

SLo

11n 40MHz | MCS5 | 151

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15%.209_Magnetic_|Field

15,946000 MHz
15,317 dBuV/m

-31,123 dBpV/m

v
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2.09b_ WLAN_n_mode_40MHz_ch151_laying

Date: 15.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: SLo

Operating conditions: 11n 40MHz | MCS5 | 151

Power during tests: 15v DC

Comment: DUT laying

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

15.209_Magnetic| Field

v
15,946000 MHz
10+ 17,927 dBUVIm

-10T 17,080 kHz
422,041 dBuV/m

-20T \%

-30T

Level in dBuV/m

9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz
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2.10a_WLAN_a _mode_20MHz_ch48_standing

Date: 14.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: HEI

Operating conditions: 2.10a_WLAN_a_mode_20MHz_ch48_standing

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

FCC15.209 Maaqgnetic| Field

£
> 101 1,262000 MHz
Q T -3,345 dBuVvim
s OoT v
s T
& -10T 17,160 kHz
122,869 dBpV/m
20TV 34,200 kHz
-34,475 dBpV/m
-30T
1 \%
-40T
50T
—t+— : —t+— : —t+— : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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Diagram No.2.10b_ WLAN_a_mode_20MHz_ch48 laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-10T

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

HEI
2.10a_WLAN_a_mode_20MHz_ch48_standing
15V DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

1,318000 MHz
-3,584€iBuV/m

CETECOM
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417,080 kHz
_20_22,181vdBuV/m

30T 52,920 kHz
+ 38,464 dBuV/m
-401
-501
—t : : —t : : —t : : —
ok 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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Diagram No.2.11a WLAN_a_mode_20MHz_ch64_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

-10T

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

HEI
2.11a_ WLAN_a_mode_20MHz_ch64_standing
15V DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

1,126000 MHz
-2,657 gBuV/m
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17,160 kHz
-20——23,179&18uvlm

30+ 52,920 kHz
1 -36,204vdBuV/m
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Diagram No.2.11b WLAN_a_mode_20MHz_ch64 laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

HEI
2.11b_WLAN_a_mode_20MHz_ch64_laying
15V DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field
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3 -107 17,080 kHz
122,381 dBuV/m
-20T v
T 52,840 kHz
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2.12a_ WLAN_a mode_20MHz_ch140_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used filter:
Test specification:
Operator:
Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

O97Magneticj§é

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Rls

11a 20MHz | 6 Mbit|140

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

401
301
201
] v
10T
g OT
20T 18,330000 MHz
Q 10+ 17.000 kHz 15,987 dBuV/m
c 1-21,384 dBpV/m
S 20t v 34120kHz
- 1 -30,724 dBuV/m
-30T v
-401
50T
-60T
T —t f —t f f —t f f —
ok 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M
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Diagram No.2.12a_ WLAN_a_mode_20MHz_ch140_laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 14.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

HEI
2.12b WLAN_a_mode_20MHz_ch140_laying
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209 Magneticl Field
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-50T
—t f f f f f f —t f f —
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

Frequency in Hz

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 162 of 408 cs TECOM "

N S ..
T T

0 4 s

2.13a_ WLAN_a _mode_20MHz_ch165_standing

Date: 15.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: MBe

Operating conditions: 11a 20MHz | 6 Mbit|165

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

ECC15.209 _Magneticl_Field

£ 10t
S 1,078000 MHz
@ T -3,508 dBRV/m
©
£ oT v
= 1
>
2 107 17,000 kHz
122,754 dBpV/m
20+ 34,120 kHz
1 32,024 dBuV/m
301 v
-40+
50+
et : et : et : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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2.13b_ WLAN_a_mode 20MHz_ch165 laying

Date: 15.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: MBe

Operating conditions: 11a 20MHz | 6 Mbit|165

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

ECC15.209 _Magneticl_Field

£
S 107 1,254000 MHz
g T -3,245 dBpvim
o
s 0T v
T T
@ 101+ 17,080 kHz
-
121,881 dBpV/m
20+ v 34120 kHz
1 -32,044 dBuV/m
-30T v
-401
-50T
—t : : —t : : —t : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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2.14a_ WLAN_n_mode 20MHz_ch48_standing

Common Information

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

ot

201

-30T

Level in dBuV/m

-40+

-50T

-60T

.10+ 17,080 kHz
{21,351 dBuV/m

V' 34,040 kHz
-32,063 dBpVv/m

\4

Magnetic Field Strength Measurement related to 30/300 m distance

CETECOM

N S ..
T T

0 4 s

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Rls

11n 20MHz | MCS0}48

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15/209 Magnetic_Field

16,018000 MHz
16,565 dBuV/m

9k
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2.14b WLAN_n_mode_20MHz_ch48 laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

SLo

11n 20MHz | MCS0}48

15V DC

DUT laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
487 T
T CC151209 Magnetic_Fietd
40T
30T
20T
1 15,942000 MYz
17,347 dBuV/im
10T
E oT
> 4
&
oS -10T7
£ 4
°
$ 20t v 17,080 kHz
4 i 421,511 dBpuV/m
-30T
-407
-50T
-60T
T —t : : —t : : —t : : —
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

Frequency in Hz
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CETECOM

2.15a_ WLAN_n_mode 20MHz_ch64_standing

Common Information

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Rls

11n 20MHz | MCS0|64

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209 Magnetic_[Field
g OT
S 1
3
8 .10t
c | 17,080 kHz 15,810000 MHz
o 20,481_dBuv/m 16,045 dBuV/m
3 -20T V34,040 kHz
- 1 -31,083 dBuV/m
-30T v
-40T
-50T
-60T
T —t : —t : : — : : —
9k 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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2.15b_ WLAN_n_mode_20MHz_ch64 laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuVv/m

-10T 17,080 kHz

-20T

-30T

422,061 dBuVv/m

\{

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

SLo

11n 20MHz | MCS0|64

15V DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magnetic_Field

15.946000 MYz
15,737 dBpV/im

CETECOM_TR17-1-0065901T60a-Al.docx

100k 200 300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz

CETECOM

N S ..
T T

0 4 s



0 4 s

™
Annex 1 to Test Report 17-00659T10a, Page 168 of 408 cg _r!gg_u

2.16a_ WLAN_n_mode 20MHz_ch140_standing

Common Information

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Rls

11n 20MHz | MCS0|140

15v DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209 MagneticField

e of
2T 15,954000 MHz
28 101 17,000 kHz 16,157 dBpV/m
£ 120,754 dBuV/im
RPN R,
g 20 34,040 kHz
T -32,083 dBpV/m
-30T v
40t
50T
60T
T —t f f —t f f —t f f —
ok 20 30 50 100k 200 300 500 1M  2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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2.16b_WLAN_n_mode_20MHz_ch100_laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

SLo

11n 20MHz | MCS0|140

15V DC

DUT laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
2T
60T
FCC15.209 Magnetic| Field
E
=1
@ 15,806000 MMz
c 15,883 dBuV/m
° 1
>
(]
- 0__
10t 17,000 kHz
1 -22,194 dBuV/m
-20T v
-30T
-407
t t T t t t t t t t t t i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
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2.17a_WLAN_n_mode_20MHz_ch165_standing

Common Information

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

e of
s 1
=
B -101 17,000 kHz
£ 121,404 dBpV/m
c 33,960 kHz
> o0+ s
g 27 Y 1441 dBuvim
-30T v
-401
-50T
-60T

Magnetic Field Strength Measurement related to 30/300 m distance

CETECOM

N S ..
T T

0 4 s

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Rls

11n 20MHz | MCS0|165

15v DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15/209 Magnetic_Field

15,734000 MHz
15,717 dBuV/im

CETECOM_TR17-1-0065901T60a-Al.docx
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2.17b_ WLAN_n_mode_20MHz_ch165_laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Level in dBuVv/m

o+

101+ 17,080 kHz

-20T

-30T

421,711 dBuV/m

v

Date: 15.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

SLo

11n 20MHz | MCS0|165

15V DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209 Magnetic| Field

15,946000 MMz
14,687 dBuV/m

CETECOM_TR17-1-0065901T60a-Al.docx
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2.18a_ WLAN_ac_mode_40MHz_ch46_standing

Date: 17.06.2017 Page 1 of 1

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: Klv

Operating conditions: 1lac 40MHz | VHT_SS1_MCS6|46

Power during tests: 15v DC

Comment: DUT standing

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

ECC15.209 _Magneticl_Field

v
£ 1
é 10__ 1,114000 MHz
% -3,508 dBuVv/m
£ oT v
5 1
g -10T 22,314000 MHz
- 17,160 kHz 15,763 dBuV/m
122,969 dBuv/im
-20T v
-30T
-40-
-50T
} } } } } } } } } } } } } i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

Frequency in Hz

CETECOM_TR17-1-0065901T60a-Al.docx
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2.18b_ WLAN_ac_mode_40MHz_ch46_laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 40MHz | VHT_SS1_MCS6|46

15V DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

=
2 1,334000 MHz
aQ -3,523 dBuV/m
£ oT v
s+
3
3 -107 17,160 kHz
422,089 dBuV/m
20T v 34,360 kHz
1 -31,127 dBuV/m
-30T \'2
-40+
50T
—t : : —t : : —t : : —
9k 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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CETECOM

2.19a WLAN_ac_mode 40MHz_ch62_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
Klv

1lac 40MHz | VHT_SS1_MCS6|62
15v DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

E .-l
= 10__ 1,274000 MHz
Q -3,325 dBuV/m
s 0T v
=
& 10l
3 -107 17,160 kHz
322,509 dBpV/m
-20T v
T 52,680 kHz
30+ -37,023 dBpV/m
T v
-40+
50+
—t : : —t : : : : : —
ok 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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CETECOM

2.19b WLAN_ac_mode_40MHz_ch62_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
Klv

11ac 40MHz | VHT_SS1_MCS6|62
15v DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

E ..l
2 10__ 826,000 kHz
a -3,341 dBpV/m
s 0T v
s 4+
>
3 -107 17,160 kHz
422,069 dBpV/m
-20T v
T+ 52,760 kHz
30+ -36,163 dBuV/m
1 b
-40t
50T
—t : : —t : : : : : —
ok 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M
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CETECOM

2.20a_ WLAN_ac_mode 40

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:

MHz_ch134_standing

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
Klv

11ac 40MHz | VHT_SS1_MCS6|134
15v DC

N S ..
T T

0 4 s

Comment: DUT standing

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
FCC15.209 Magnetic| Field
E
2 1,306000 MHz
Q -3,724 dBuV/m
£ oT v
5 1
3
9 10T
417,240 kHz
_20_.25,336 dBuVv/m
T T 52,760 kHz
-30T -37,083 dBpuV/m
B v
-40T
-50T
t t t t t t t t t t t t t i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

Frequency in Hz
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2.20b_ WLAN_ac_mode_40MHz_ch134 laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 40MHz | VHT_SS1_MCS6|134

15V DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magneticl_Field

CETECOM

N S ..
T T

0 4 s

£ .l
s 1,290000 MHz
Q T -3,084 dBuV/m
e OT v
= 1
CI>) 10t
= 10T 17,160 kHz
12,929 dBuV/m
-20T v | 34,360 kHz
+ -31,727 dBuV/m
301 v
401
501
—t—t : —t—t : — : —
9k 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

Frequency in Hz
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2.22a_WLAN_ac_mode_40

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

MHz_ch159_ standing

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 40MHz | VHT_SS1_MCS6|159

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magneticl_Field

E .6
= 10 1,314000 MHz
a 7 -3,044 dBpV/m
e 0T v
s+
CI>) _10__
= 77| 17,080 kHz
22,561 dBuv/m
-20T v
T 52,760 kHz
-30T -36,303 dBuVv/m
T v
-407
50T
— : : — : : — : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M
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2.22b_WLAN_ac_mode_40MHz_ch159 laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 17.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 40MHz | VHT_SS1_MCS6|159

15V DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magneticl_Field

£ ..l
s 10 1,270000 MHz
a T -2,845 dBpV/m
e OT v
=
3
3 -107 17,160 kHz
422,129 dBpV/m
-20T v
T 52,760 kHz
-30T -37,903 dBuV/m
T v
-40T
501
— : : — : : —t : : —
ok 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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2.23a_WLAN_ac_mode_20MHz_ch48_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|48

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

E 107 1,090000 MHz
>
z ] -1,558 dBuV/m
S oT v
= ]
>
& .10t 17,080 kHz
122,741 dBuV/m
201
LV 35800kHz
-35,825 dBuV/m
.30t
4. v
-401
501
——t : ——t : ——t : —
ok 20 30 50 100k 200300 500 1M 2M 3M 5M  10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx

Frequency in Hz

CETECOM

N S ..
T T

0 4 s



Annex 1 to Test Report 17-00659T10a, Page 181 of 408

CETECOM

2.23b_ WLAN_ac_mode 20MHz_ch48_laying

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|48

15V DC

DUT laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T

0T+

Level in dBuV/m

-20T

-30T

-40t

-50T

ECC15.209 _Magneticl_Field

1,314000 MHz
-3,884 dBpV/m

\4

-10T 17,080 kHz
422,941 dBpv/m

V 134,120 kHz
-34,514 dBpV/m

v

9k

20 30 50 100k 200 300 500 M 2M 3M 5M
Frequency in Hz
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2.24a_ WLAN_ac_mode_20MHz_ch64_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|64

15V DC

DUT standing

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T

0T+

Level in dBuV/m

-20T

-30T

\%

ECC15.209 _Magneticl_Field

1,270000 MHz
-3,105 dBpV/m

\4

-10T 17,080 kHz
123,091-dBpV/m

52,840 kHz
-36,683 dBuV/m

v

20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
Frequency in Hz
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2.24b WLAN_ac_mode 20MHz_ch64_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|64

15V DC

DUT laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 Magneticl_Field

CETECOM

N S ..
T T

0 4 s

§ 10+ 1,298000 MHz
ES -2,134 dBuV/m
©
c 0T M
s+
>
3 10T 17,160 kHz
122,409 dBpV/m
'20_ Y 34,360 kHz
34,517 dBpV/m
-30T
i v
-40-
-50T
—t : : —t : : —t : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M

Frequency in Hz
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2.25a_ WLAN_ac_mode 20

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

MHz_ch100_standing

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|100

15V DC

DUT standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

ECC15.209 _Magneticl_Field

2,294000 MHz

£ 101
> ] -0,848 dBpV/m
g
e 0T ¥
s+
>
S -107 17,080 kHz
423,491 dBpv/m
-207T v 34,280 kHz
+ -33,216 dBpV/m
-30T v
40
50T
—t f f —t f f —t f f —
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M  10M 20 30M
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CETECOM

Test description:
Test site and distance:

Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

2.25b WLAN_ac_mode_20MHz_ch100_laying

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|100

15V DC

DUT laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
501
201 FCC15.209_Magnetic [Field
30T
20T
1 v
S 1
S 10
3 4
8
e 07T
5 1
>
Y -10T 17,160 kHz
422,949 dBuVv/m
-20T 34,200 kHz 17,322000 MHz
T ~§2:635-dBpuMim 15,924 dBRV/m
-30T v
-40T
-50T
t t t t t t t t t t t t i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M

CETECOM_TR17-1-0065901T60a-Al.docx
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2.26a_ WLAN _ac_mode 20MHz_ch149 standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|149

15V DC

DUT standing

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T

Level in dBuV/m

-20T

-30T

v

ECC15.209 _Magneticl_Field

1,074000 MHz
-1,069 dBuV/m

v

-10T 17,080 kHz
422,561 dBpV/m

52,840 kHz
-37,903-dBpV/m

\'%

20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
Frequency in Hz
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2.26b_WLAN_ac_mode_20MHz_ch149 laying

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Date: 18.06.2017 Page 1 of 1

Magnetic Field Strength Measurement related to 30/300 m distance

CETECOM

N S ..
T T

0 4 s

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

Klv

11ac 20MHz | VHT_SS1_MCS0|149

15V DC

DUT laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T

Level in dBuV/m

FCC15.209_ Magnetic| Field

1,074000 MHz
-1,069 dBuV/m

\%

-10T 17,080 kHz
422,561 dBpV/m

-20T v

-30T

52,840 kHz
-37,903-dBpV/m

\'%

21,066000 Mylz
14,372,dBuV/m

20 30 50 100k 200 300 500 M 2M 3M 5M
Frequency in Hz
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2.2. Radiated Field Strength Emissions — 30 MHz to 1 GHz

Diagram No. 3.01a WLAN_ac_mode_80MHz_ch42_standing

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

12.06.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MBe
1lac 80MHz | VHT_SS1MCSO | 42
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551+ FEE€15:209
50T
45T |
1 \anE *
40
c 1
S 35_30,440000 MHz
= 34,658 dBuVv/m
S *
£ 307
$ st 87,200000 MHz
- 1 21,084 dBuVv/m
v
20T
151
10T
5__
0 } } } } } } } } } — i
30M 50 60 80 100M 200 300 400 500 800 1G
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CETECOM

N S ..
T T
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
445.492000 42.87 46.00 3.13 | 1000.0 120.000 105.0 | V 180.0 | 194
544.492000 42.71 46.00 3.29 | 1000.0 120.000 105.0 | V 189.0 | 21.2
889.992000 30.67 46.00 15.33 | 1000.0 120.000 | 2350 | V 292.0 | 26.7

CETECOM_TR17-1-0065901T60a-Al.docx
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CETECOM

N S ..
T T

0 4 s

Diagram No. 3.01b_WLAN_ac_mode_80MHz_ch42_laying

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

12.06.2017 Pagelof 1
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MBe
1lac 80MHz | VHT_SS1MCSO | 42
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEE€15:209
50T
a5t ! 3
T v
40 ¥
130,400000 MHz
£ 34,136 dBpVv/m
S 35V
=
g
£ 307
°© T 873,520000 MHz
E 25+ 99,160000 MHz 41,129 dBV/m
1 20,765 dBuV/m ’
v
20T
151
10T
5__
0 } } } } } } } } } — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
445.492000 39.52 46.00 6.48 | 1000.0 120.000 1130 | V 61.0 | 194
544.492000 44.58 46.00 1.42 | 1000.0 120.000 105.0 | V 190.0 | 21.2

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 3.02a_ WLAN_ac_mode_80MHz_ch58 standing

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

12.06.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
1lac 80MHz | VHT_SS1MCSO0 | 58
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15:209
50T
45+ i o«
T v
40
e | * | %
S 35¢
= _39,520000 MHz
S . 8212 dBuvim L d
g 30 v 111,120000 MHz
o T 23,653 dBuV/im
o 25T
J v 2 2 ®
20+ 843,240000 MHz
1 41,296 dBpV/m
15T
10T
5+
0 t t t t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

418.988000 24.14 46.00 21.86 | 1000.0 120.000 | 2950 | V 261.0 | 18.8
555.052000 23.29 46.00 22.71 | 1000.0 120.000 105.0 | H 161.0 | 21.6
923.644000 31.51 46.00 14.49 | 1000.0 120.000 186.0 | V 850 | 271
953.184000 31.80 46.00 14.20 | 1000.0 120.000 | 219.0 | V 65.0 | 27.3

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 3.02b_WLAN_ac_mode_80MHz_ch58_laying

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

12.06.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MBe
1lac 80MHz | VHT_SS1MCSO0 | 58
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15:209
50T
45T ]
L L 2 v
40 L 4
c {30,520000 MHz
S 35_§4,401 dBuV/m
=8 i
8
e 307
3 1
3 25+ 87,200000 MHz
1 20,894 dBuV/m 864,840000 MHz
T v 42,157 dBuVim
20T
15T
10T
5+
0 t t t — t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
445.492000 40.28 46.00 5.72 | 1000.0 120.000 109.0 | V 68.0 | 194
544.492000 42.99 46.00 3.01 | 1000.0 120.000 105.0 | V 208.0 | 21.2

CETECOM_TR17-1-0065901T60a-Al.docx
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Diagram No. 3.03a_ WLAN_ac_mode_80MHz_ch106_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

12.06.2017 Pagelof 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
1lac 80MHz | VHT_SS1IMCSO0 | 106
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FCC15:209
50T
45+
1 707,440000 Mige
38,471 dBuV/im
40
v
1 * +
e ,3p,480000 MHz
£ 35k
S 358,757 dBuV/m
a '
Z 307y *
T T 89,200000 MHz
2 25+ 22,500 dBpVv/m 'S
1 v
20T
151
10T
5+
0 } } —+— } } t t t —t—t |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

426.468000 24.63 46.00 21.37 | 1000.0 120.000 | 360.0 | V 156.0 | 19.2
544.492000 29.97 46.00 16.03 | 1000.0 120.000 168.0 | V 203.0 | 21.2
897.544000 30.84 46.00 15.16 | 1000.0 120.000 | 3110 | V 237.0 | 26.7
925.924000 31.58 46.00 14.42 | 1000.0 120.000 | 2430 | V 346.0 | 27.0

CETECOM_TR17-1-0065901T60a-Al.docx
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CETECOM

Diagram No. 3.03b_WLAN_ac_mode_80MHz_ch106_laying

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

13.06.2017 Pagelof 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
1lac 80MHz | VHT_SS1IMCSO0 | 106
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55T FCC15.209
50T
45+
i #
40
T 333,120000 Mﬁfz *
§ 35+ 31,871 dBuV/m
= 1889,360000 MHz v
3 30-28,073 dBuV/m *
£
s + ¥ 133,480000 MHz
E, 254 22,869 dBuV/m 'S .
v
T L 4
20T
15T
10T
5+
0 t t —t—t t t t t t —t |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

419.008000 22.21 46.00 23.79 | 1000.0 120.000 | 360.0 | V 162.0 | 18.8
427.332000 25.58 46.00 20.42 | 1000.0 120.000 | 336.0 | V 317.0 | 19.2
555.020000 23.33 46.00 22.67 | 1000.0 120.000 179.0 | H 355.0 | 21.6
935.236000 31.67 46.00 14.33 | 1000.0 120.000 109.0 | V 29.0 | 26.9
950.924000 31.65 46.00 14.35 | 1000.0 120.000 | 316.0 | H 282.0 | 27.2
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Diagram No. 3.04a_ WLAN_ac_mode_80MHz_ch138_standing

Common Information
13.06.2017 Pagelof 2

Test description: Electric Field Strength Measurement
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3
Operator: Kiv
Operating conditions: 11ac 80MHz | VHT_SS1IMCSO0 | 138
Power during tests: 15v DC
EUT Information
Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -

Full Spectrum

55T FCC15:209

50T

451

40 *

3B ’
] 223,240000 MHz
i 27,841 dBuVv/m ¢
v
111,120000 MHz
P 74,880000 MHF73 dBuv/m *
20,424 dBuV/m

\'

Level in dBuV/m

0 L t |

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
30.232000 28.48 40.00 11.52 | 1000.0 120.000 118.0 | V 194.0 | 214
419.920000 24.29 46.00 21.71 | 1000.0 120.000 | 360.0 | V 170.0 | 18.8
544.492000 35.48 46.00 10.52 | 1000.0 120.000 1720 | V 163.0 | 212
942.740000 31.43 46.00 14.57 | 1000.0 120.000 | 2710 | V 73.0 | 26.9
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Diagram No. 3.04b_WLAN_ac_mode_80MHz_ch138 laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

13.06.2017 Pagelof 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
1lac 80MHz | VHT_SS1IMCSO0 | 138
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FCC15:209
50T
45+
+4 **
40
+ * *
£ 20000 MHz 346,320000 MHz
> %%%29 dBuv/im 30,998 dBuV/m
@ v &
v
= 30% *
z T
g 25t 78,600000 MHz ¢
20,760 dBuv/m &
T *
v
20T
151
10T
1 4
5+
0 } —+— } t t t t —t—t |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
30.224000 28.89 40.00 11.11 | 1000.0 120.000 1210 | V 354.0 | 214
99.200000 8.69 43.50 34.81 | 1000.0 120.000 | 208.0 | H 83.0 8.1
424.156000 26.33 46.00 19.67 | 1000.0 120.000 | 349.0 | V 164.0 | 19.1
555.060000 23.43 46.00 22.57 | 1000.0 120.000 | 2750 | H 108.0 | 21.6
890.672000 30.63 46.00 15.37 | 1000.0 120.000 | 368.0 | H 118.0 | 26.6
935.872000 31.63 46.00 14.37 | 1000.0 120.000 | 3440 | H 328.0 | 26.9
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Diagram No. 3.05a_ WLAN_ac_mode_80MHz_ch155 standing

13.06.2017 Pagelof 2

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Technical Data: please see page 2 for detailed data of measurement setup

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: Klv

Operating conditions: 1lac 80MHz | VHT_SS1MCSO | 155

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

60T

55T FCC15:209

50T

45T

565,280000 MHz *
38,180 dBuVink

v

40
T *

BSf

30

I 53,440000 Mi87,200000 MHz L 2
2l 22,900 dBuV/&R,924 dBuUV/m 3

1 v \

Level in dBuVv/m

20T

1517

10T

0 —t——t—+— t 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
30.132000 27.28 40.00 12.72 | 1000.0 120.000 155.0 | V 175.0 | 215
419.160000 23.96 46.00 22.04 | 1000.0 120.000 | 360.0 | V 161.0 | 18.8
751.584000 28.30 46.00 17.70 | 1000.0 120.000 109.0 | V 291.0 | 25.0
910.632000 31.64 46.00 14.36 | 1000.0 120.000 168.0 | H 2240 | 274
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Diagram No. 3.05b_ WLAN_ac_mode_80MHz_ch155 laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

13.06.2017 Pagelof 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
1lac 80MHz | VHT_SS1MCSO | 155
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551 RCC15:209
50T
45T
T 555,120000 MHz | ¥k
40 37,143 dBpVv/im
+ v
£ 1
= 35
E«_ * *
2 op y
T>> ] 49,480000 MHz - 99,160000 MHz
T o5 22,666 dBUV/IM 22,435 dBuV/m
1 v v 4
| 4
20T
15T
10T
5+
0 } } —+— } t t t t —t—t |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
30.548000 28.15 40.00 11.85 | 1000.0 120.000 118.0 | V 352.0 | 213
35.848000 21.91 40.00 18.09 | 1000.0 120.000 105.0 | V 250.0 | 18.9
419.076000 23.69 46.00 22.31 | 1000.0 120.000 | 3410 | V 308.0 | 18.8
858.400000 29.90 46.00 16.10 | 1000.0 120.000 155.0 | H 207.0 | 25.7
885.992000 30.56 46.00 15.44 | 1000.0 120.000 | 368.0 | H 49.0 | 265
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Diagram No. 3.06a_ WLAN_n_mode_40MHz_ch46_standing

13.06.2017 Pagelof 2

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Technical Data: please see page 2 for detailed data of measurement setup

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: Klv

Operating conditions: 11n 40MHz | MCSL1 | 46

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

554 FCC15:209

a5+ L2
1 3

40 422,000000-M
38,740 dBuV/er_vllZ *

T 54,600000 MHz 148,480000 MHz
22,836 dBuVv/m 23,068 dBuV/m
v \%

Level in dBuV/m

0 —t——t—t+— t 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final Result

Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr

(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
30.736000 24.54 40.00 15.46 | 1000.0 120.000 | 368.0 | H 2520 | 21.2
445.492000 43.37 46.00 2.63 | 1000.0 120.000 | 105.0 | V 1710 | 194
494.992000 39.80 46.00 6.20 | 1000.0 120.000 | 105.0 | V 175.0 | 19.8
544.492000 44.96 46.00 1.04 | 1000.0 120.000 | 1050 | V 187.0 | 21.2
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Diagram No. 3.06b_WLAN_n_mode_40MHz_ch46_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

13.06.2017 Pagelof 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
11n 40MHz | MCSL1 | 46
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60
55 ECC15.209
50 753,880000 MH
40,139 dBuV/i
45 \ 4
HH
40 % Y
*-$
E 3
= 35 200000 MHz
@ 3319*4 dBuV/m »
STy 148,520000 MHz
g 23,708 dBuV/m
g 2571 7 *
20T ¢
1517
10T
5+
0 t t —t—t t t t t t —t—t |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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Final Result

Frequency QuasiPeak Limit Margi Meas. Bandwidth | Heigh Pol Azimut | Corr

(MHz2) (dBuV/m) | (dBuV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
30.172000 29.11 40.00 10.89 | 1000.0 120.000 105.0 | V 305.0 | 215
32.684000 19.82 40.00 20.18 | 1000.0 120.000 1910 | V 770 | 203
420.016000 24.56 46.00 21.44 | 1000.0 120.000 360.0 | V 61.0 18.8
445.492000 39.28 46.00 6.72 | 1000.0 120.000 105.0 | V 172.0 19.4
494.992000 37.22 46.00 8.78 | 1000.0 120.000 109.0 | V 174.0 19.8
544.492000 44.92 46.00 1.08 | 1000.0 120.000 105.0 | V 1940 | 21.2
911.580000 31.54 46.00 14.46 | 1000.0 120.000 129.0 | V 66.0 | 273
931.916000 31.42 46.00 14.58 | 1000.0 120.000 2380 | V 470 | 26.8
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Diagram No. 3.07a_WLAN_n_mode_ 40MHz_ch62_standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

16.06.2017 Pagelof 1
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Klv
11n 40MHz | MCS3 | 62
15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54T FCC15.209
50T
451
1 890,360000 MH
40 41,718 dBpV/m
130,760000-MHz * £ 3
4
£ 301 148,480000 MHz
é +ie 25,578 dBuV/m
S o5t Y ¢
s 1 L 2
S 20T
- +4
151
10T
5__
ot
F : —t : : : : : —t—— |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
36.996000 27.67 40.00 12.33 | 1000.0 120.000 | 297.0 | V 222.0 | 184
419.144000 25.60 46.00 20.40 | 1000.0 120.000 | 339.0 | V 56.0 | 18.8
555.076000 24.27 46.00 21.73 | 1000.0 120.000 | 279.0 | H 81.0 | 216
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3.07b_WLAN_n_mode_40MHz_ch62_laying

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating mode:
Operating conditions:
Power during tests:
DUT Position:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

AFr

11n 40MHz | MCS3 | 62

Humidity: 45%rH; Temperature: 20°C

15V DC

Laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15:209
50T
45T |
1 % %
40
c 1
% 35T
a T *
£ »
52 ¢
20T
151
10T
5+
0 t t t t t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
37.700000 24.27 40.00 15.73 | 1000.0 120.000 | 290.0 | V 6.0 | 181
419.148000 29.67 46.00 16.33 | 1000.0 120.000 | 360.0 | V 267.0 | 1838
566.984000 27.21 46.00 18.79 | 1000.0 120.000 | 186.0 | V 146.0 | 215
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3.08a_ WLAN_n_mode_40MHz_ch102_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating mode:
Operating conditions:
Power during tests:
DUT Position:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

AFr

11n 40MHz | MCS1 | 102

Humidity: 45%rH; Temperature: 20°C

15V DC

Standing

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15.209
50T
45T t
1 *
40 *
e 1
S 3571
= L
g
< 307 *
£ .
@ 25T
20T
151
10T
5__
0 t t t t t t t t t t — i
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.024000 29.96 46.00 16.04 | 1000.0 120.000 | 3430 | V 279.0 | 1838
445.496000 45.04 46.00 0.96 | 1000.0 120.000 105.0 | V 352.0 | 194
554.220000 26.60 46.00 19.40 | 1000.0 120.000 | 2770 | H 64.0 | 217
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3.08b_WLAN_n_mode_40MHz_ch102_laying

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: AFr

Operating mode: 11n 40MHz | MCS1 | 102

Operating conditions: Humidity: 45%rH; Temperature: 20°C

Power during tests: 15v DC

DUT Position: Laying

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

55T FEEL5:209

Level in dBpV/m
w
<
*

0 } } } — } } } } } } — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.116000 30.06 46.00 15.94 | 1000.0 120.000 | 360.0 | V 143.0 | 1838
445.496000 38.57 46.00 7.43 | 1000.0 120.000 1540 | V 40| 194
555.216000 24.92 46.00 21.08 | 1000.0 120.000 1370 | H 450 | 216
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3.09a_ WLAN_n_mode_40MHz_ch151 standing

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: AFr

Operating mode: 11n 40MHz | MCS5 | 151

Operating conditions: Humidity: 45%rH; Temperature: 20°C

Power during tests: 15v DC

DUT Position: Standing

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

551 FEE15:269

Level in dBuV/m

0 } } } —t } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

CETECOM_TR17-1-0065901T60a-Al.docx



Annex 1 to Test Report 17-00659T10a, Page 221 of 408

CETECOM

N S ..
T T

0 4 s

Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

418.984000 30.68 46.00 15.32 | 1000.0 120.000 | 348.0 | V 300.0 | 188
445.496000 45.04 46.00 0.96 | 1000.0 120.000 | 105.0 | V 31.0 | 194
555.056000 27.78 46.00 18.22 | 1000.0 120.000 | 145.0 | H 59.0 | 21.6
912.560000 31.38 46.00 14.62 | 1000.0 120.000 | 1700 | H 218.0 | 27.2
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3.09b_WLAN_n_mode_40MHz_ch151_laying

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: used accord. table, pls. see test report

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: AFr

Operating mode: 11n 40MHz | MCS5 | 151

Operating conditions: Humidity: 45%rH; Temperature: 20°C

Power during tests: 15v DC

DUT Position: Laying

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

551 FEE15:269

Level in dBuV/m
L 4

0 } } } —t } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
418.992000 28.54 46.00 17.46 | 1000.0 120.000 | 360.0 | V 184.0 | 18.8
544.492000 40.52 46.00 5.48 | 1000.0 120.000 1210 | V 1.0 | 212
912.284000 31.45 46.00 14.55 | 1000.0 120.000 | 2950 | H 240 | 272
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3.10a_ WLAN_a _mode_20MHz_ch48_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating mode:
Operating conditions:
Power during tests:
DUT Position:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Electric Field Strength Measurement

CETECOM

N S ..
T T

0 4 s

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

AFr

11a 20MHz | 6 Mbit | 48

Humidity: 45%rH; Temperature: 20°C

15v DC

Standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

v

Level in dBuV/m

131,280000 MHz
35730,447 dBuVvim

CETECOM_TR17-1-0065901T60a-Al.docx
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
87.144000 9.19 40.00 30.81 | 1000.0 120.000 119.0 | V 359.0 8.0
418.988000 30.44 46.00 15.56 | 1000.0 120.000 | 353.0 | V 352.0 | 18.8
445.496000 45.28 46.00 0.72 | 1000.0 120.000 105.0 | V 170 | 194
949.000000 31.68 46.00 14.32 | 1000.0 120.000 | 269.0 | H 351.0 | 271
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Diagram No. 3.10b_WLAN_a_mode_20MHz_ch48_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

16.06.2017 Pagelof 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

MBe
11a 20MHz | 6 Mbit|48
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209

360000 MHz
034 dBuV/m

*¥
Hore

25T

35

54
50
45
40 %

30

20T

157

10T

Level in dBuV/m

148,480000 MHz
24,048 dBpV/m 4
v

30M 50
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
37.200000 27.75 40.00 12.25 | 1000.0 120.000 | 3230 | V 159.0 | 18.3
424.304000 27.13 46.00 18.87 | 1000.0 120.000 | 355.0 | V 300.0 | 19.1
908.216000 30.93 46.00 15.07 | 1000.0 120.000 | 2100 | V 359.0 | 26.6
908.980000 31.20 46.00 14.80 | 1000.0 120.000 | 2620 | V 46.0 | 27.0
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3.11a WLAN_a _mode_20MHz_ch64_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

RIs

11a 20MHz | 6 Mbit|140

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15:209
50T
451 | L
1 * v
40 *
£ $0,560000 MHz
S 35432,492 dBuV/im
= N
g _ | *
g 30 148,480000 MHz
o T 24,188 dBpV/m 965,800000 MHz
2 251 v 42,830 dBpV/m
20T
15T
10T
5+
0 t t t — t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G

CETECOM_TR17-1-0065901T60a-Al.docx

Frequency in Hz

CETECOM

N S ..
T T

0 4 s



Annex 1 to Test Report 17-00659T10a, Page 229 of 408

CETECOM

N S ..
T T

0 4 s

Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
424.500000 31.45 46.00 14.56 | 1000.0 120.000 | 355.0 | V 189.0 | 19.1
445.496000 45.95 46.00 0.05 | 1000.0 120.000 105.0 | V 17.0 | 194
567.120000 26.48 46.00 19.52 | 1000.0 120.000 151.0 | V 204.0 | 215
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Diagram No. 3.11b_ WLAN_a_mode_20MHz_ch64_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

54
50

45

16.06.2017 Pagelof 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

MBe
11a 20MHz | 6 Mbit|64
15v DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209

40
;840000 MHZz
35%$2,154 dBpV/m
1 ¥
301
THHi®
251

20T

157

10T

Level in dBuV/m
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Final_Result

Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr

(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
36.872000 27.65 40.00 12.36 | 1000.0 120.000 | 307.0 | V 332.0 | 185
148.500000 23.93 43.50 19.57 | 1000.0 120.000 159.0 | H 274.0 8.6
419.020000 26.03 46.00 19.97 | 1000.0 120.000 | 360.0 | V 168.0 | 18.8
945.808000 31.80 46.00 14.20 | 1000.0 120.000 126.0 | V 350.0 | 271
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3.12a_ WLAN_a _mode_20MHz_ch140_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
Rls

11a 20MHz | 6 Mbit|140

15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15:209
50T
451 | L
1 * v
40 *
= B0,560000 MHz
S 35732,492 dBuVv/m
= N
8 *
£ 307
T T 12233';‘8103%0 \'\/"/';Z & 928,480000 MHz
B 25T s 42,321 dBpV/m
20T
15T
10T
5+
0 t t t t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.176000 29.69 46.00 16.31 | 1000.0 120.000 | 353.0 | V 284.0 | 18.8
445.496000 44.69 46.00 1.31 | 1000.0 120.000 109.0 | V 353.0 | 194
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Diagram No. 3.12b_ WLAN_a_mode_20MHz_ch140_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

16.06.2017 Page 1of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MBe
11a 20MHz | 6 Mbit|140
15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54T FCC15.209
50T
451
1 v
L 4
40
131,240000- MHz
35+31,674 dBuV/m *
v %
§ 307
Z T * 111,120000 MHz
T 25T 22,473 dBpVvim 942,840000 MHz
£ T Y 42,480 dBpV/m
2 20t
Q
- +4
151
10T
5__
O__
F : —+—+— : : : : —+—+— |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
36.864000 27.91 40.00 12.09 | 1000.0 120.000 | 300.0 | V 345.0 | 185
346.496000 33.48 46.00 12.52 | 1000.0 120.000 | 164.0 | V 353.0 | 16.6
445.496000 41.74 46.00 4.26 | 1000.0 120.000 | 108.0 | V 20.0 | 194
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3.13a_ WLAN_a _mode_20MHz_ch165_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

RIs

11a 20MHz | 6 Mbit|165

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEC15:209
50T
451 | ¥ .
1 *
*
40
€ 1
> 35“?0,440000 MHz
Q 132,608 dBuV/m Y
< 30- 126,480000 MHz X3
@ + 24,114 dBpV/m *
2 251 v
20T
15T
10T
5+
0 t t t — t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

424.540000 29.91 46.00 16.09 | 1000.0 120.000 | 347.0 | V 261.0 | 19.1
445.496000 45.28 46.00 0.72 | 1000.0 120.000 105.0 | V 300 | 194
555.028000 26.59 46.00 19.41 | 1000.0 120.000 184.0 | H 84.0 | 216
913.744000 31.31 46.00 14.69 | 1000.0 120.000 | 360.0 | V 284.0 | 271
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Diagram No. 3.13b_ WLAN_a _mode_20MHz_ch165_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

16.06.2017 Page 1of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MBe
11a 20MHz | 6 Mbit|165
15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54T FCC15.209
50T
451 e
T *
40
130,760000 MHz
35-3'32,860 dBpv/im
e M [ »
S 301 148,480000 MHz
Z Th® 24,588 dBV/m
T 25T v
£ 1
£ 20T
| =+
15T
10T
5+
O__
F : —t—— : : : : —t—— |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final Result

Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr

(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
36.792000 27.77 40.00 12.23 | 1000.0 120.000 | 2780 | H 40| 185
445.496000 42.20 46.00 3.80 | 1000.0 120.000 | 109.0 | V 355.0 | 194
909.720000 31.63 46.00 14.37 | 1000.0 120.000 | 329.0 | V 106.0 | 27.3
932.452000 31.74 46.00 14.26 | 1000.0 120.000 | 317.0 | H 87.0 | 269
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3.14a_ WLAN_n_mode_20MHz_ch48_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
Rls

11n 20MHz | MCSO |48

15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60
55 FEC15:209
50
45 ] *’ 942,680000 MHz
4_}4599 dBpv/imv
40
c 0,600000 MHz
S 3581,784 dBpvim
g
c 30- ‘
% 1 148,480000 MHz
> 1 23,228 dBuV/m
9 25 v ‘
20T
15T
10T
5+
0 t t t t t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.076000 29.03 46.00 16.97 | 1000.0 120.000 | 3540 | V 190.0 | 18.8
445.496000 45.40 46.00 0.60 | 1000.0 120.000 105.0 | V 28.0 | 194
555.084000 25.09 46.00 20.91 | 1000.0 120.000 | 226.0 | H 00| 216
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Diagram No. 3.14b_ WLAN_n_mode_20MHz_ch48_laying

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

16.06.2017 Pagelof 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MBe
11n 20MHz | MCS0}48
15v DC

FCC15.209

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54:
50T
451
40
1 30,280000 MHz
354 32,151 dBpuV/m
*
§ 307 148,480000 MHz
ES * 24,608 dBuV/m
T 25T v
£ 1
2 20T
- +4
151
10T
5__
0__
F : —t : :
30M 50 60 80 100M 200
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
36.788000 27.55 40.00 12.45 | 1000.0 120.000 | 3240 | H 102.0 | 185
445.496000 42.79 46.00 3.21 | 1000.0 120.000 | 112.0 | V 16.0 | 194
930.228000 31.67 46.00 14.33 | 1000.0 120.000 | 184.0 | H 350.0 | 27.0
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3.15a_ WLAN_n_mode 20MHz_ch64_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

RIs

11n 20MHz | MCSO |64

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551 FEC15:209
50T
451 | ¥
1 * *
40
c T31,160000 MHz
S 35731,750 dBuv/m
=
m T
©
301
=71 148,520000 MHz * 'S ¢
3 254 23,708vdBpV/m
-
20T
15T
10T
5+
0 t t — t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

419.036000 29.96 46.00 16.04 | 1000.0 120.000 | 360.0 | V 251.0 | 1838
445.496000 45.28 46.00 0.72 | 1000.0 120.000 | 105.0 | V 32.0 | 194
555.068000 2841 46.00 17.59 | 1000.0 120.000 | 143.0 | H 316.0 | 21.6
857.248000 29.89 46.00 16.11 | 1000.0 120.000 | 305.0 | V 185.0 | 257
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3.15b_ WLAN_n_mode_20MHz_ch64 laying

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:

EUT Information

Electric Field Strength Measurement

CETECOM

N S ..
T T

0 4 s

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
Rls

11n 20MHz | MCS0|64

15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54: FCC15.209
501
45T
1 * *
40
351
T
£ 307 148,480000 MHz L 2
2 e 24,628 dBuV/im
m
T 251 v
= 1
S 20T
- &4
151
10T
5__
ot
F : —t—— : : : : : — |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
37.212000 27.72 40.00 12.28 | 1000.0 120.000 | 257.0 | H 93.0 | 183
445.496000 42.91 46.00 3.09 | 1000.0 120.000 | 113.0 | V 21.0 | 194
861.568000 30.02 46.00 15.98 | 1000.0 120.000 | 126.0 | H 46.0 | 258
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3.16a_ WLAN_n_mode 20MHz_ch140_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11n 20MHz | MCS0|140

15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
55+ FEE€15:209
50T
45t | L 2 v
T *
40 *
c 1
S 35_36,720000 MHz
= 130,130 dBuV/m
)
S i 4 L 3
= 30
% 1L 148,480000 MHz
3 257 23428 dBV/m & 993,120000 MHz
+ 44,378 dBpV/m
20T
151
10T
5__
0 } } } } } } } } } — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.040000 30.74 46.00 15.26 | 1000.0 120.000 | 350.0 | V 273.0 | 188
445.496000 45.02 46.00 0.98 | 1000.0 120.000 | 109.0 | V 9.0 | 194
555.192000 24.77 46.00 21.23 | 1000.0 120.000 | 1510 | H 301.0 | 216
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3.16b_WLAN_n_mode_20MHz_ch140_laying

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11n 20MHz | MCS0|140

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54 FCC15.209
50
45
* *
40
*
0,960000 MHz
3532 588 dBpV/m 346,480000 MHz
34,831 dBuV/m
£ 301 148,480000 MHz *
§ + 24,208 dBpV/m *
T 257 v
£ 1
S 20T
- &4
151
10T
5+
0__
F : — : : : : : ——+—+— |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Corr
(MHz) (dBpV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.060000 27.14 46.00 18.86 | 1000.0 120.000 | 353.0 | V 51.0 | 1838
445.496000 42.95 46.00 3.05 | 1000.0 120.000 | 117.0 | V 21.0 | 194
873.996000 30.34 46.00 15.66 | 1000.0 120.000 | 368.0 | H 350.0 | 26.2
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3.17a_ WLAN_n_mode_20MHz_ch165_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment 1:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

used accord. table, pls. see test report

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

Rls

11n 20MHz | 6 Mbit|165

15v DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551 FCC15:209
50T
45T 2
1 * *
40
E 388440000 MHz
é_ 30,471 dBuV/m
% 301 Y ¢ ¢
£ 87,200000 MHz
S T 23,854 dBV/m *
3 25T v
20T
151
10T
5+
0 t t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

418.980000 31.13 46.00 14.87 | 1000.0 120.000 | 355.0 | V 240.0 | 18.8
445.496000 44.82 46.00 1.18 | 1000.0 120.000 1120 | V 29.0 | 194
555.140000 27.43 46.00 18.57 | 1000.0 120.000 142.0 | H 10| 216
912.516000 31.43 46.00 14.57 | 1000.0 120.000 143.0 | V 307.0 | 27.2
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3.17b_WLAN_n_mode_20MHz_ch165_laying

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11n 20MHz | MCS0|165

15V DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209

£ | 945160000 MYz

40

Comments:
54
50
45

000000 MHz
353,290 dBpV/m

301

25T

20T

1517

10T

Level in dBuV/m

* 42,846 dBuV/m

148,480000 MHz
24,488vdBp.V/m 3

30M 50 60

80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
346.496000 34.25 46.00 11.75 | 1000.0 120.000 145.0 | V 40 | 16.6
419.072000 26.11 46.00 19.89 | 1000.0 120.000 | 360.0 | V 16.0 | 18.8
445.496000 43.11 46.00 2.89 | 1000.0 120.000 108.0 | V 11.0 | 194
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3.18a. WLAN ac_mode 40MHz_ch46 standing

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Technical Data: please see page 2 for detailed data of measurement setup

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: Rls

Operating conditions: 11ac 40MHz | VHT_SS1_MCS6|62

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

4 FCC15.209

50T

1$6,920000 MHz
452,814 dBuVv/m *

BT 235,200000 MHz

1 148,480000 Midz 79 dBiv/m
ol 26,608 dBpV/m d »

i 5 v ¢

Level in dBuV/m
N
ol
}
¢

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .

(dB) (ms) (cm) (deg) | (dB)

419.024000 28.16 46.00 17.84 | 1000.0 120.000 | 3540 | V 70.0 | 18.8
419.024000 28.10 46.00 17.90 | 1000.0 120.000 | 3540 | V 70.0 | 18.8
433.308000 29.76 46.00 16.24 | 1000.0 120.000 | 337.0 | V 39.0 | 194
555.136000 24.41 46.00 21.59 | 1000.0 120.000 178.0 | H 312.0 | 216
882.628000 30.30 46.00 15.70 | 1000.0 120.000 | 354.0 | V 236.0 | 26.3
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3.18b_ WLAN_ac_mode_40MHz_ch46_laying

Common Information

Test description:
Test site and distance:

Version of Testsoftware:

Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during tests:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11ac 40MHz | VHT_SS1_MCS6/|46

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54T FCC15.209
50T
45T |
L L 2 *
40 346,480000 MHz *
T 34,341 dBuV/m
35T v
| 3§6,000000 MHz
1,550 dBuVv/m
£ 301 s *
= 1
=1
S 25t
e L ¢
2 20t
- &4
151
10T
5+
0__
F : : : : : ——+—+— |
30M 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
445.496000 43.19 46.00 2.81 | 1000.0 120.000 1120 | V 12.0 | 194
555.020000 23.85 46.00 22.15 | 1000.0 120.000 105.0 | H 115.0 | 216
842.540000 30.12 46.00 15.89 | 1000.0 120.000 | 360.0 | H 2270 | 259
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3.19a_ WLAN_ac_mode_40MHz_ch62_standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 v9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
RIs

1lac 40MHz | VHT_SS1_MCS6|62
15v DC

FCC15.209

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54:
50T
45T
40

351760000 MHz
3324436 dBpuV/m
-V

Level in dBuV/m
N
a
T

223,240000 MHz
29,361 dBpVv/m
\%

555,120000 MHz
8,775 dBuvim *
v

: *

50 60 80 100M 200 300
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
418.988000 28.58 46.00 17.42 | 1000.0 120.000 | 346.0 | V 97.0 | 1838
424.188000 29.97 46.00 16.03 | 1000.0 120.000 | 3410 | V 301.0 | 191
894.672000 30.95 46.00 15.05 | 1000.0 120.000 | 368.0 | H 255.0 | 26.8
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Common Information

Test description:
Test site and distance:

Version of Testsoftware:

Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during tests:

EUT Information

3.19b WLAN_ac_mode_40MHz_ch62_laying

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11ac 40MHz | VHT_SS1_MCS6|62

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54: FCC15.209
50T
45T
1 655,120000 MHz
37,835 dBuV/m
40 *
1 v
35'?0,680000 MHz &
32,937 dBuVim
£ 307 148,480000 MHz
§ + 24,468 dBuV/m
o T v
= 25__ ¢
S 20T
- &4
151
10T
5+
0__
F : — : : : : : ——+—+— |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
346.496000 34.19 46.00 11.81 | 1000.0 120.000 155.0 | V 3.0 | 16.6
419.124000 23.81 46.00 22.19 | 1000.0 120.000 | 360.0 | V 323.0 | 18.8
445.496000 42.73 46.00 3.27 | 1000.0 120.000 109.0 | V 70| 194
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3.20a_ WLAN_ac_mode 40MHz_ch134 standing

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Technical Data: please see page 2 for detailed data of measurement setup

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: Rls

Operating conditions: 1lac 40MHz | VHT_SS1_MCS6|134

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

FCC15.209

898,680000 MHz

20 * _):2,463 dBuV/m

35$0,360000 MHz

83,994 dBuV/m

301 148,480000 MHz *
25,258 dBuV/m

25+ y &

Level in dBuV/m

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
425.632000 30.25 46.00 15.75 | 1000.0 120.000 | 3540 | V 99.0 | 19.2
555.080000 25.02 46.00 20.98 | 1000.0 120.000 | 226.0 | H 202.0 | 216
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3.20b_WLAN_ac_mode_40MHz_ch134 laying

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Technical Data: please see page 2 for detailed data of measurement setup

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: Rls

Operating conditions: 1lac 40MHz | VHT_SS1_MCS6|134

Power during tests: 15v DC

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

FCC15.209

575 dBuV/m
v

45T si,lzoooo MHz | %
=

35,960000 MHz
1. 31,344 dBuVv/m
v

307 148,480000 MHz
T 23,688 dBuV/m L 2
251 v

Level in dBuV/m

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result
Frequency QuasiPeak Limit Margi Meas. | Bandwidth | Heigh | Pol Azimut | Corr
(MHz) (dBuV/m) | (dBpV/m) n Time (kHz) t h .
(dB) (ms) (cm) (deg) | (dB)
419.088000 27.02 46.00 18.98 | 1000.0 120.000 | 349.0 | V 99.0 | 1838
445.496000 42.36 46.00 3.64 | 1000.0 120.000 105.0 | V 17.0 | 194
956.176000 3157 46.00 14.43 | 1000.0 120.000 | 3040 | H 3540 | 27.2
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CETECOM
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3.22a_WLAN_ac_mode_40MHz_ch159 laying

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11ac 40MHz | VHT_SS1_MCS6|159

15V DC

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209

555,120000 MHzZ
438,915 dBpV/M

40

560000 MHz
272 dBuVv/m

35

Comments:
54
50
45

30

25T

20T

1517

10T

Level in dBuV/m

v

223,240000 MHz .
28,821 dBuV/m *

v

30M 50 60

CETECOM_TR17-1-0065901T60a-Al.docx
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Final_Result
Frequency QuasiPeak Limit Margin ,\'I/'Iie:;. Bandwidth Height Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
346.496000 33.80 46.00 12.20 1000.0 120.000 175.0 \ 359.0 16.6
445.496000 42.67 46.00 3.33 1000.0 120.000 113.0 \ 17.0 194
950.036000 31.67 46.00 14.33 1000.0 120.000 327.0 \ 291.0 27.2
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3.22a_ WLAN_ac_mode 40MHz_ch159 standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

Rls

11ac 40MHz | VHT_SS1_MCS6|159

15V DC

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54 FCC15.209
50
45 853,040000 Nz
42,279 dBuV/m
40 *
1,080000 MHz
35 ?,745 dBpVv/m
£ 304 148,480000 MHz L
% 1 25,698 dBuVv/m rs
[ea) v
5 254 2
£ 1
S 20T
- &4
151
10T
5+
0__
F : —t—+—+ : : : : ——+—+— |
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result
Frequency QuasiPeak Limit Margin ,\'I/'Iie:;. Bandwidth Height Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
419.056000 27.92 46.00 18.08 1000.0 120.000 360.0 \ 59.0 18.8
551.160000 24.90 46.00 21.10 1000.0 120.000 279.0 H 255.0 21.6
947.136000 31.72 46.00 14.28 1000.0 120.000 175.0 H 359.0 27.1
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Diagram No. 3.23a_ WLAN_ac_mode_20MHz_ch48 standing

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:

Operator:

Operating conditions:
Power during tests:
Operating mode:

EUT Information

23.06.2017 Pagelof 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.109 Class B; RSS-Gen. Issue 4

MBe

Humidity: 45%rH; Temperature: 20°C
15V DC

11ac 20MHz | VHT_SS1_MCS0}48

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551 FEC15:109-QP-ClassB
50T
45T i
T *
40 *
e 1
S 35T
=3 1
m
o 30 % *
T T ¢
2 25T
T'®
20T
151
10T
5__
0 t t — t t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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Final Result
Frequency QuasiPeak Limit Margin I\'I/'Iieniz' Bandwidth Height Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (ms) (kHz) (cm) (deg) (dB)
35.210000 21.85 40.00 18.15 1000.0 120.000 134.0 \Y 143.0 19.1
419.900000 27.26 46.00 18.74 1000.0 120.000 360.0 \ 126.0 18.8
852.180000 30.25 46.00 15.75 1000.0 120.000 368.0 H 134.0 26.0
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Test description:
Test site and distance:

Version of Testsoftware:

Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during test:
Comment:

EUT Information
Manufacturer:
Model:

Type:

3.23b_ WLAN_ac_mode 20MHz_ch48_laying

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

18.06.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

SLo

1lac 20MHz | VHT_SS1_MCS0|48

15V DC

DUT is laying

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209

544,480000 MHz
38,872 dBuV/m

354 680000 MHz

w

25T

Level in dBuV/m

V807 dBuV/m

75,240000 MHz

445,480000 MHz, | Y
37,706 dBpV/m

967,560000 MHz
43,311 dBpV/m

19,012 dBuVv/m

CETECOM_TR17-1-0065901T60a-Al.docx
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Test description:
Test site and distance:

Version of Testsoftware:

Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during test:
Comment:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

54

50

45

3.24a_ WLAN_ac_mode_20MHz_ch64 standing

19.06.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

SLo

11ac 20MHz | VHT_SS1_MCS0|64

15V DC

DUT is standing

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

FCC15.209

40

38680000 MHz
30,893 dBuV/m

30

251

201

Level in dBpuV/m

15T

10T

75,240000 MHz
19,412 dBuVv/m

54%480000 MHz ¥

445,480000 MHz 42,642 dBuV/m
37,706 dBuV/@

148,480000 MHz
25,878 dBuVv/m
\'
990,320000 MHz
42,759 dBuv/m

CETECOM

N S ..
T T

0 4 s

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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3.24b_WLAN_ac_mode 20MHz_ch64_laying

Test description:

Test site and distance:
Version of Testsoftware:
Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during test:
Comment:

EUT Information

19.06.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

SLo

1lac 20MHz | VHT_SS1_MCS0|64

15V DC

DUT is laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
" FCC15.209
989,280000 MHz
50 42,370 dBpVv/m
45
v
v
40 544,480000 MHz
445,480000 MHzZ | 40,712 dBuv/im
37,926 dBuV/m
3371,080000 MHz
365215 dBuv/m
e 30
g - 148,480000 MHz
g 5 22,458 dBuv/m
2 74,440000 MHz v
T>) T 18,827 dBuvV/m
EI) 20T v
15T
10T
5+
ot
T : ——t—+— : : : : ——t—+— :
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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3.25a_WLAN_ac_mode_20MHz_ch100_standing

Test description:

Test site and distance:
Version of Testsoftware:
Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during test:
Comment:

EUT Information

19.06.2017

Page 1 of 1

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

SLo

11ac 20MHz | VHT_SS1_MCS0|100

15v DC
DUT is standing

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

54
50
45

Full Spectrum

FCC15.209

40
80000 MHz
30,749 dBuV/m

30"

257

Level in dBuV/m

148,520000 MHz
23,948 dBuv/im

74,520000 MHz v

20,294 dBpV/m
v

v
565,360000 MHz
429,400000 37239 dBuV/m
35,373 dBuV/ng,

\%

995,040000 MHz
43,330 dBuV/m

30M 50 60

80 100M 200

Frequency in Hz
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3.25b_ WLAN_ac_mode_20MHz_ch100_laying

Test description:

Test site and distance:
Version of Testsoftware:
Technical Data:

Test specification.:
Operator:

Operating conditions:
Power during test:
Comment:

EUT Information

19.06.2017 Pagelof 1
Electric Field Strength Measurement

CETECOM

N S ..
T T

0 4 s

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

SLo

11ac 20MHz | VHT_SS1_MCS0/100

15v DC

DUT is laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
54t FCC15.209
50T
45T
T v
20 417,000000 MHz
35,714 dBuV/m
gg%,_'_zoooo MHz v
B21 dBuv/m
v
§ 30-
> 1
z 75,240000 MHz 148 520000 MHz
8 251 21,712 dBUVIM 51 108 dBpV/m 979,600000 MHz
£ 1 ' 41,394 dBuV/m
@ y v
& 20T
-l
151
107
5+
o+
F —_— : : R S S —
30M 50 60 80 100M 200 300 400 500 800 1G
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3.26a_ WLAN_ac_mode 20MHz_ch149 standing

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

SLo

11ac 20MHz | VHT_SS1_MCS0|149

15V DC

DUT is standing

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551 REEC15:209
T 544,480000 MHz
50T 43,732 dBpVvV/m
45T | v v
40 "
1 445,480000 MHz
£ %{%_240000 MHz 40,006 dBuVv/m
2 “31[310 dBpv/m
g v
< 307 5240000 MHz
(0]
2 o5t 28117.dBUVIY 250000 MHZ 953,520000 MHz
- 1 19,740 dBuv/m 42,736 dBpV/m
201 %
15T
10T
5+
0 t t — t t t } } —— i
30M 50 60 80 100M 200 300 400 500 800 1G
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CETECOM

3.26b_WLAN_ac_mode _20MHz_ch149 laying

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Technical Data:
Test specification.:
Operator:
Operating conditions:
Power during tests:
Comment:

EUT Information

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 v9.25.0

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

SLo

11ac 20MHz | VHT_SS1_MCS0|149

15V DC
DUT is laying

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
60T
551 REEC15:209
1 885,480000 MH
0T 43,225 dBpV/
451 ] v
1 429,640000 MHz
40 37,026 dBuV/m
e T v
S $51800000 MHz
o 29442 dBuvim
=30 Y
e 1 137,280000 MHz
225 20,576 dBpV/m
v
201
15T
10T
5+
0 t —— t t t } } —— i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
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2.3. Radiated Field Strength Emissions —1 GHz to 7 GHz

Diagram No.: 4.51 WLAN_ac_mode 80MHz_ch42

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operation mode:
Operator Name:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

11ac 80MHz | VHT_SS1IMCSO0 | 42

TFr

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
110-: |SIAG [5G
1051
1001
951
B 5,2(16800000 GHz
90T V881899 dBpv/m
85T
- v 5,2017200000 GHz
80+ 81627 dBpV/m
e L
S 75T - —
3 -
om
k=]
c 10T FCC;S;MJ 7 iMHzZ _PK
= L
& 65T
— L
60T
55+ L EH —— FCClb209| A
50T
45+
40T
351+
30 } t t t t |
1G 2G 3G 4G 5G 6 7G
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Diagram No.:

Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operation mode:

Operator Name:

EUT Information

4,52 WLAN_ac_mode_80MHz_ch58

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

1lac 80MHz | VHT_SS1MCSO | 58

TFr

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
110:: ISKILG 456K
1051
100T
o5+ 5,283600000 GHz
1 89,932 dBuV/m
9T i
85T
T v
80+ 5,284000000 GHz
c 1 81,668 dBuV/m
S 75T - - —
= N
[a4]
e}
e 70T ] FCC;5_247J 7T EvMHz PK
= 1
& 65T
- -4
60T
55T L - - - FECHE—209|AY
501
45T
4071
351+
30 } } t t t |
1G 2G 3G 4G 5G 6 7G
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CETECOM

Diagram No.: 4.53 WLAN_ac_mode_80MHz_ch106

Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operation mode:

Operator Name:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

110T
1051
100T
95T
Q0T
85T
80T

5T

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

1lac 80MHz | VHT_SS1MCSO | 106
TFr

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

70T

Level in dBuV/m

65T

60T

55T

5ATT S

5,566800000 GHz
90,406 dBuV/m

66800000 GHz
,907 dBuv/m

o1
WO

50T

45T

401

FCq

FEE

it

=

LMHz_PK

5 247]4

b—2091A

30
1G
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CETECOM

Diagram No.: 4.54 WLAN_ac_mode_80MHz_ch122

Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operation mode:

Operator Name:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

110T
1051
100T
95T
90T
85T
80T

5T

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

1lac 80MHz | VHT_SS1IMCSO | 122
TFr

Robert Bosch Car Multimedia GmbH
AIVIP32R0

001
X128

259157FHOA

15vDC

Full Spectrum

70T

Level in dBuV/m

65T

60T

55T

50T

a5t

40T

35

FCQ

FEC

ia

p—209

5AT TS

5 247] 4

2800000 GHz
1/389 dBuV/m

a1
fo>)

23200000 GHz
90061 dBpV/m

=l

LMHz PK

30 T
1G

CETECOM_TR17-1-0065901T60a-Al.docx

2G 3G
Frequency in Hz



Annex 1 to Test Report 17-00659T10a, Page 286 of 408

Diagram No.: 4.55 WLAN_ac_mode_80MHz_ch155

Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operation mode:

Operator Name:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

1lac 80MHz | VHT_SS1MCSO | 155

TFr

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
110:: 557250k
105T
1001
95T 5,808400000 GHz
T 871389 dBuv/m
90T i
4 M
851
80T y
£ .l
=z F mal = 5 766400000 GHz
g 1 74,116 dBUV/m
c 70 n FCAis_247| 407} IMHz_PK
= 1
& 65T
— -+
60T
551 H 1 - FCCLp 209 |AY
50T
451
40T
35
30 t t t t t {
1G 2G 3G 4G 5G 6 7G
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A A W W mw.
g

v 4B

4.56_WLAN_ac_mode 40MHz_ch46

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

Operation mode: TX| 1lac 40MHz | VHT_SS1_MCS6|46
Operator Name: SLo

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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457 WLAN_ac_mode_40MHz_ch62

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

EUT Position: horizontal/vertical

Operation mode: 1lac 40MHz | VHT_SS1_MCS6|46

Operator Name: SLo

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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4.58 WLAN_ac_mode 40MHz_ch134

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

EUT Position: horizontal/vertical

Operation mode: 1lac 40MHz | VHT_SS1_MCS6|62

Operator Name: SLo

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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459 WLAN_ac_mode_40MHz_ch159

Common Information
Radiated field strength emission in 3m distance

Test Description:

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

EUT Position: horizontal/vertical

Operation mode:
Operator Name:

EUT Information

1lac 40MHz | VHT_SS1_MCS6|159
SLo

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -
EUT: -
HW version: 001
SW version: X128
SVN: -
Config: -
Serial number: 259157FHOA
Connected Interfaces: -
Power Supply: 15vDC
Comments: -
Full Spectrum
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4.60 WLAN_a_mode 20MHz_ch48

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

EUT Position: horizontal/vertical

Operation mode: 11a, ch48, 6Mbit, 20MHz

Operator Name: Mah

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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Final Result
Frequency MaxPeak RMS Limit Margin Meas. Time Bandwidth Height
(MHz) (dBpV/m) (dBpVv/m) (dBpVv/m) (dB) (ms) (kHz) (cm)
2830.450000 35.57 54.00 18.43 100.0 1000.000 155.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Pol Azimuth Elevation Corr
(MHz) (deg) (deg) .
2830.450000 | H 205.0 90.0 6.0

CETECOM_TR17-1-0065901T60a-Al.docx




™
Annex 1 to Test Report 17-00659T10a, Page 293 of 408 cs TECOM

A A W W mw.
g

v 4B

4.61._ WLAN_a_mode_20MHz_ch64

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

EUT Position: horizontal/vertical

Operation mode: 11a 20MHz | 6 Mbit|64

Operator Name: Lor

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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4.62_ WLAN_a_mode 20MHz_ch140

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

EUT Position: horizontal/vertical

Operation mode: 11a 20MHz | 6 Mbit|140

Operator Name: SLo

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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4.63_WLAN_a_mode 20MHz_ch165

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

EUT Position: horizontal/vertical

Operation mode: 11a 20MHz | 6 Mbit|165

Operator Name: SLo

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum

110 T
105 : ISM-5.15GHz
100 T 5,822000000 GHz ¥
T 99,279 dBYVIim
95
T v
90 T
T 5,822800000|GHz
85T 91,611 dBpy/m
80 T
€ 1
> 75t = == =
3
3 i
s 0T [ | FCCL_ 247 JL_l FZ PK
= 1
& 65T
— +4
60 T
551 L —H FECIH2091 4]
50 T
451
40 T
35+
30 : : : : : :
1G 2G 3G 4G 5G 6 7G

Frequency in Hz

CETECOM_TR17-1-0065901T60a-Al.docx



i 4.

™
Annex 1 to Test Report 17-00659T10a, Page 296 of 408 cs TECQM

4.64_WLAN_n_mode 20MHz_ch48

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: #Ver

EUT Position: horizontal/vertical

Operation mode: 11n, ch48, MSCO0 , 20MHz

Operator Name: Mah

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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4.65 WLAN_n_mode 20MHz_ch64

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

EUT Position: horizontal/vertical

Operation mode: 11n 20MHz | MCS0|64

Operator Name: RIs

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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Final Result
Frequency MaxPeak RMS Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n Time (kHz) t h n
(dB) | (ms) (cm) (deg) (deg)
2824.500000 34.98 54.00 19.02 | 100.0 1000.000 | 155.0 | V 302.0 0.0
2828.250000 46.08 74.00 27.92 | 100.0 1000.000 | 155.0 | V 255.0 90.0
2830.250000 35.76 54.00 18.24 | 100.0 1000.000 | 155.0 | V 220.0 90.0
2845.500000 47.09 74.00 26.91 | 100.0 1000.000 | 155.0 | V 294.0 0.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr

(MHz2) .
2824.500000 5.7
2828.250000 5.9
2830.250000 6.0
2845.500000 5.4
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4.66_WLAN_n_mode_20MHz_ch140

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

EUT Position: horizontal/vertical

Operation mode: 11n 20MHz | MCS0|140

Operator Name: RIs

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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4.67 WLAN_n_mode_20MHz_ch165

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

EUT Position: horizontal/vertical

Operation mode: 11n 20MHz | MCS0|165

Operator Name: RIs

Comment:

EUT Information

Manufacturer: Robert Bosch Car Multimedia GmbH
Model: AIVIP32R0
Type: -

EUT: -

HW version: 001

SW version: X128

SVN: -

Config: -

Serial number: 259157FHOA
Connected Interfaces: -

Power Supply: 15vDC
Comments: -

Full Spectrum
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